SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
ANT
Pol. Vertical Fundamental
m Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 1
875 875!
" 1 700 ] PEAK(UNI)
525 5251
350 350
175
175
Peak
5350 5386. 5422, 5458, 5404, 5530
Frequency (MHz) 1000 20, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CH23-HY ,
Condition: PEAK_BE(UNII) B3 3n DRHI3-E_LEDCOSALSEN 248620 VERTICAL ste 2 ECHDS-HY
© ROW: 1000, 0ROk VEi:3000. B0kl SHT:Auto Condition: PEAK(UNIT) 3m DRHIS-E_LEDCRSALEN 249620 VERTICAL
+ RBH:1000.000kHz VBi:3600. B0ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B dB  dB o deg
1 54972 61.56 74.00 -12.44 43.45 3270 10.9 3431 381 165 121 Peak Mz dBuV/m dBuV/m  dB dBwV dB/m dB  dB 4B n  deg
2 5468.88 64.65 68.20 -3.55 51.49 377 10.93 34.36 .82 185 121 Peak 1 5538.80 99.34 ------ ----- 85.87 32.98 11.86 34.44 3.37 185 121 Peak
m Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
1
875 875
700 700
AVG_54
520M 525
30 350
175 175
Avg
5350 5386. 5422, 5458, 5404, 5530 1000 200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII)_B3 3m DRH18-E_LE2CASALBEN 240620 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
: RBH:1000.000kHz VBW:1.100kHz SWT:Auto + RBH:1000.000kHz VBH:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg

1 5459.62 51.24 54.60 -2.76 38.11 3274 10.91 34.34 3.8

185 121 Average

1 5538.00 99.26 ------ ------ 76.79 32.98 11.86 34.44 3.87 165 121 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-341 of 360



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
1 Level (dBuVim)
1225
L TN
75
700 \ w%w EAK_BE(UNI_B3)
52! W e gl oo ..1.
36
1
Peak Blank
5530 5677, 5624, 5671, 5718, 5765
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK_BE(UNII)_B3 3m DRH1-E_LE2(ASALBEN_248620 VERTICAL
+ RBi:1060.000kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5752.78 51.72 68.20 -16.48 37.15 33.98 11.21 34.46 3.92 185 121 Peak
TEL : 886-3-327-0868 Page Number : C1-342 of 360

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'el{dB!l\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
1050 1050
875 85
EAK(UI]@I [AK(UIM
700 L L1 | ] 700 LA L1 | ]
: AVG,QJ H A@
1 m 4 PRI " Py "
EL“MWMW i - 2% A e AL
30 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11@68.08 50.58 74.00 -23.42 34.78 38.10 15.44 39.91 2.25 - -- Peak 1 1l@e0.08 56.23 74.00 -23.77 34.35 38.18 15.45 39.92 2.25 - -- Peak
2 1l@60.08 41.69 54.00 -12.91 25.29 38.82 15.41 39.88 2.25 - -- Average 1 1l@ee.08 41.16 54.00 -12.99 25.38 38.82 15.41 39.88 2.25 - -- Average
3 16599.08 55.61 68.20 -13.19 38.63 48.68 18.88 45.93 2.75 - -- Peak 3 16590.08 54.63 68.20 -13.57 38.25 4B.68 18.88 45.93 2.75 - -- Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-343 of 360



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G . |t - - [ AU R R I
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-344 of 360

FAX: 886-3-327-0855



samranas. FCC RADIO TEST REPORT

Report No. : FR4D1914E

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full RU_5610MHz
ANT
Pol. Horizontal Fundamental
m Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 1
875 875!
o0 Lm0 T e PEAKUNI
12
525 5251
350 350
175
175
Peak
5350 5402. 5454, 5506. 5558, 5610
Frequency (MHz) 1000 20, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CH23-HY ,
Condition: PEAK_BE(UNII) B3 3n DRHIS-E LEDCOSALBEN 240620 HORLZONTAL ste 2 ECHDS-HY
: ROW: 1000, 000K VEi:3000. B0kl SHT:Auto Condition: PEAK(UNIT) 3m DRHIS-E_LEDCRSALBEN 248620 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. B0ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B dB  dB o deg
1 545452 5404 74.00 -19.96 40.93 3272 10.91 34.33 381 100 191 Peak Mz dBuV/m dBuV/m  dB dBwV dB/m dB  dB 4B n  deg
2 5466.22 53.31 68.20 -14.39 40.66 32.76 10.93 34.36 .82 180 191 Peak 1 5618.80 99.96 ------ ------ 85.95 33.39 1117 34.45 3.99 180 191 Peak
m Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
1
875 875
700 700
AVG_54
525 525
1
I D RSPy |
30 350
175 175
Avg
5350 5402, 5454, 5506, 5558, 5610 1000 200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII)_B3 3m DRH18-E_LE2CASALGEN 24062 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_ 248620 HORIZONTAL
: RBH:1000.060kHz VBW:1.100kHz SWT:Auto + RBH:1000.000kHz VBH:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5459.98 44,67 54.60 -9.93 30.94 3274 10.91 34.34 382 160 191 Average 1 5618.80 99.95 ------ ------ 76.90 33.43 1117 34.45 3.99 168 191 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-345 of 360



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
1 Level (dBuVim)
1225
W.”.Lm. Moty r\
75 k
70 whili o PEAK_BE(UNID_B3!
T I HHEN I
PN iyl 1
2 R L
36
1
Peak Blank
5610 5641, 5672, 5703, 5734, 5765
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK_BE(UNII)_B3 3m DRH18-E_LE2(ASALBEN_248620 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB dB o deg
1 5729.97 57.18 68.20 -11.02 42.65 33.86 11.21 34.45 3.91 180 191 Peak
TEL : 886-3-327-0868 Page Number : C1-346 of 360

FAX: 886-3-327-0855



samranas. FCC RADIO TEST REPORT

Report No. : FR4D1914E

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full RU_5610MHz
ANT
Pol. Vertical Fundamental
m Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050, 1050 1
]
875 875!
o0 L VA e PEAKUNI
112
s T o L 525
350 350
175
175
Peak
5350 5402. 5454, 5506. 5558, 5610
Frequency (MHz) 1000 200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CH23-HY ,
Condition: PEAK_BE(UNII) B3 3n DRHIS-E_LEDCOSALSEN 248620 VERTICAL ste 2 ECHDS-HY
: ROW: 1000, 000K VEi:3000. B0kl SHT:Auto Condition: PEAK(UNIT) 3m DRHIS-E_LEDCRSALEN 249620 VERTICAL
+ RBH:1000.000kHz VBi:3600. B0ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B dB  dB o deg
1 544932 53.91 74.00 -20.89 40.81 3270 10.9 3431 3.81 100 114 Peak Mz dBuV/m dBuV/m  dB dBwV dB/m dB  dB 4B n  deg
2 5461.28 55.82 68.20 -12.33 42.67 3275 10.92 34.3¢ .82 180 114 Peak 1 5618.00 162.24 ------ ------ 83.46 33.18 1115 34.45 3.99 180 114 Peak
m Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
1
875 875
700 700
AVG_54
525 i 525
O N IR
30 350
175 175
Avg
5350 5402, 5454, 5506, 5558, 5610 1000 200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII)_B3 3m DRH18-E_LE2CASALBEN 240620 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
: RBH:1000.060kHz VBW:1.100kHz SWT:Auto + RBH:1000.000kHz VBH:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5459.46 45.08 54.60 -8.92 31.95 3274 10.91 34.34 3.82 160 114 Average 1 5618.80 93.59 ------ ------ 79.65 3332 1117 34.45 3.9 1@ 114 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-347 of 360



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
1 Level (dBuVim)
1225
wMM«Mwmw«\
75 k\
0. Sttt i1 PEAK_BE(UNID_B3!
1 VIRt -
WWMMWWW 1
52 LTy "
o
36
1
Peak Blank
5610 5641, 5672, 5703, 5734, 5765
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK_BE(UNII)_B3 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB dB o deg
1 5730.44 53.18 68.20 -10.10 43.57 33.86 11.21 34.45 3.91 180 114 Peak
TEL : 886-3-327-0868 Page Number : C1-348 of 360

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
3 A 3
25— - u.w“u...wj tostds - 525 - et 0 e i
IIHI 380!
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1128.08 56.85 74.00 -23.15 34.59 38.47 15.55 4@.el 2.25 - -- Peak 1 11220.08 51.52 74.00 -22.48 35.26 38.47 15.55 4@.8l 2.25 - -- Peak
2 1128.08 41.32 54.00 -12.68 25.25 38.28 15.52 39.98 2.25 - -- Average 1 11220.08 41.35 54.00 -12.65 25.28 38.28 15.50 39.98 2.25 - -- Average
3 16830.08 54.92 68.20 -13.28 38.64 40.60 18.98 46.14 2.84 - -- Peak 3 16830.08 54.75 68.20 -13.45 38.47 4B.60 18.99 46.15 2.84 - -- Peak
TEL : 886-3-327-0868 Page Number : C1-349 of 360

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~ 18G — E—1 Lo J—— I——
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency {MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-350 of 360

FAX: 886-3-327-0855



samranas. FCC RADIO TEST REPORT Report No. : FR4D1914E

68

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH138_Full RU_5690MHz

ANT 1
Pol. Horizontal Fundamental
m Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 1
875 875!
o0 e VA e PEAKUNI
1
525 2 525
350 350
175
175
Peak
5350 5428, 5506 5584, 5662. 5740
Frequency (MHz) 1000 20, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CH23-HY ,
Condition: STRADDLES U-NIL-1824 3n DRHIS-E LE2COSALEEN 24862 HORTZONTAL ste 2 ECHDS-HY
© RBW: 1000, 080Kz V3000, B0kl SHT:Auto Condition: PEAK(UNIT) 3m DRHIS-E_LEDCRSALBEN 248620 HORTZONTAL
+ RBH:1000.000kHz VBi:3600. B0ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B dB  dB o deg
1 538198 50.33 74.00 -23.67 37.36 3260 10.79 34.14 378 100 198 Peak Mz dBuV/m dBuV/m  dB dBwV dB/m dB  dB 4B n  deg
2 546427 49.89 68.20 -19.11 35.94 32.76 10.92 34.35 .82 180 195 Peak 1 5698.00 99.44 ------ ------ 85.19 33.61 11.18 34.45 3.91 180 193 Peak
m Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
1
875 875
700 700
AVG_54
525 525
1
30 350
175 175
Avg
5350 5428, 506, 5504, 5662, 5740 1000 200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: U-NII-1824 AVERAGE 3m DRH13-E_LE2CBSALBEN 240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_ 248620 HORIZONTAL
: RBH:1000.000kHz VBW:1.100kHz SWT:Auto + RBH:1000.000kHz VBH:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 545688 41.58 54.60 -12.42 28.47 3272 10.91 34.33 3.81 160 198 Average 1 5698.80 92.29 ------ ------ 77.82 3381 1L.20 34.45 391 168 198 Average
TEL : 886-3-327-0868 Page Number : C1-351 of 360

FAX : 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
1 Level (dBuVim)
1225
St
875 \
00 b STRADDLES UNI1G2A
¥ bl L)
36
1
Peak Blank
5650 5710, 5770, 5830, 5890, 5050
Frequency (MHz)
Site + B3CH23-HY
Condition: STRADDLES U-NII-182A 3m DRHIB-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5866.38 54.09 68.20 -14.11 39.36 34.80 11.29 34.46 3.99 180 195 Peak
TEL : 886-3-327-0868 Page Number : C1-352 of 360

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH138_Full RU_5690MHz
ANT
Pol. Vertical Fundamental
m Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1054 1
875 875!
o0 e T e PEAKUNI
525 1.2
RISy ST 525
350 350
175
175
Peak
5350 5428, 5506 5584, 5662. 5740
Frequency (MHz) 1000 20, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CH23-HY ,
Condition: STRADDLES U-NIT-1824 3n DRHIS-E LEICASAIGEN 248620 VERTICAL ste 2 ECHDS-HY
© RBW: 1000, 080Kz V3000, B0kl SHT:Auto Condition: PEAK(UNIT) 3m DRHIS-E_LEDCRSALEN 249620 VERTICAL
+ RBH:1000.000kHz VBi:3600. B0ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B dB  dB o deg
1 545257 50.10 74.00 -23.9 37.08 3271 10.9 34.32 3.81 100 106 Peak Mz dBuV/m dBuV/m  dB dBwV dB/m dB  dB 4B n  deg
2 5467.80 50.27 68.20 -17.93 37.11 377 10.93 34.36 .82 180 186 Peak 1 5698.00 162.92 ------ ------ 88.63 33.64 11.19 34.45 3.91 180 106 Peak
m Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
1
875 875
700 700
AVG_54
525 525
1
30 350
175 175
Avg
5350 5428, 506, 5504, 5662, 5740 1000 200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: U-NII-1824 AVERAGE 3m DRH13-E_LE2(BSALBEN 240620 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
: RBH:1000.000kHz VBW:1.100kHz SWT:Auto + RBH:1000.000kHz VBH:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg

1 545413 4147 54.60 -12.53 28.37 372 10.9 34.33 3.8l

1@ 106 Average

1 5698.80 94.36 ------ ------ 79.92 3379 1119 34.45 391 16@ 186 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-353 of 360



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
1 Level (dBuVim)
1225
10! o
875
00 Wy, W% STRADDLES UNI1G2A
1
A,
5! Mol
Ty i} el
36
1
Peak Blank
5650 5710, 5770, 5830, 5890, 5050
Frequency (MHz)
Site + B3CH23-HY
Condition: STRADDLES U-NII-182A 3m DRHIB-E_LE2CASALBEN 240620 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5866.60 55.83 68.20 -12.37 41.19 34.80 11.29 34.46 3.99 180 106 Peak
TEL : 886-3-327-0868 Page Number : C1-354 of 360

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'el{dBil\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
1050 1050
875 85
EAK(UI’@I HK(”'M
700 L L1 | ] 700 LA L1 | ]
ey ana.g] - BA@
5 po——— 5 e ——
30 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200, 400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1i38e.08 56.75 74.00 -23.25 34.24 3879 15.65 48.18 2.26 - -- Peak 1 1i38e.08 51.15 74.00 -22.85 34.66 38.7@ 15.61 4@.87 2.25 - -- Peak
2 113e.08 41.75 54.00 -12.25 25.26 38.70 15.62 4@.88 2.25 - -- Average 1 11380.08 41.78 54.00 -12.22 25.29 38.7@ 15.60 4@.8 2.25 - -- Average
3 17678.08 54.23 68.20 -13.97 38.22 48.22 19.18 46.35 2.9 - -- Peak 3 17670.08 54.82 68.20 -13.38 38.67 40.49 19.67 46.31 2.9 - -- Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G L e s IR S ——]
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-356 of 360

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal

Fundamental
W Level (dBuVim) W Level (dBuVim)
1 1
1050 1150 :
1. \ a.
00 PEAK_BE(UNI) B3| f(1 ST | S N S| U LA PEAK(UNI)
1
L - e pupre e
il ""‘h Whears™ h
%) Fgperet
Peak
1. 1.
5697, 54, 5731, 5748, l 2000, . 4500, 5400, 7000
Frequency (MHz) Frequency (MHz)
Site @ @3CH23-HY Site @ @3CH23-HY
Condition: PEAK_BE(UNII) B3 3n DRHIS-E_LEDCOSALGEN 240620 HORIZONTAL Conditicn: PEAK(UNIT) 3n DRKLB-E_LEXOSALGEN 240620 HORIZONTAL
+ RBW: 1000, 000kHz VBi:3000, 800kHz SWT:Auto + RBW: 1000, 080kHz VBH:3000,800kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wodwjndafs 8 Gu B B B B a g Widbwjedafs B Gu B B B B o g
1 576,92 57.35 €8.20 -10.85 42.84 33.85 11.20 34.45 3.91 103 187 Peak 1 5680.00 165.32 ------ ------ 98.95 3.72 1119 3445 391 103 187 Pesk
gLl )
1
1050 ]
.
700
AVG_54]
_/.-..,_,___.,..—r-‘—\_J
15
I—— i
b=
Avg Blank
11,
1 200, . 5600, 7000
Frequency (WHz)
Site  : @3CHZ3-HY

Condition: AVG_54 3m DRHIS-E_LE2CBSALBEN 240620 HORTZONTAL
+ RBH: 1000 086kHz VBW: 1. 000kHz SKT:Auto

Linit Read At (able Preamp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Renark
Mz dBuV/mdbuv/n  dB dB/ dB/m B B &8
1 5686.00 98.00 ------ ------ 83.67 33.68 1119 3445 3.91 183 187 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-357 of 360




wamonae. FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Vertical

Fundamental
1 Level (dBuVim) 1 Level (dBuVim)
1 1
1
105.0p 1050
8. W 8.
il w PEAK BE(UMI B3| oy UT ML U] U LI ﬁ
UK i AR |
%0 Tt
Peak
1. 1.
5697, 5TH, 5731, 5748, 1 2200, . 5400, 7000
Frequency (MHz) Frequency (MHz)
Site  : @3CHZ-HY Site  : @3CH23-HY
Condition: PEAK_BE(UNII) B3 3n DRHIS-E_LEDCHSALGEN 240628 VERTICAL Conditicn: PEAK(UNIT) 3n DRKLB-E_LEXASAIGEN 240620 VERTICAL
+ RBW: 1000, 000kHz VBi:3000, 800kHz SWT:Auto + RBW: 1000, 080kHz VBH:3000,800kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
WrdadBijs @ G b B B & o dg Wodn /e & G dn @ B & o dg
1572505 6131 €8.20 -6.80 46.80 33.85 11.20 34.45 3.91 108 36 Peak 1 5680.00 168.61 ------ ------ 9432 .64 1119 3445 391 100 06 Pesk
glerl )
1
1050 1
.
700
AVG_54)
PREE
15
ki ———
et
Avg Blank
11,
1 20, , 4600 5400, 7000
Frequency (WHz)
Site  : @3CHZ3-HY
Condition: AVG_54 3m DRHIS-E_LEICBSALBEN 240620 VERTICAL
+ REW: 1000. 000Ktz VBW: 1. 000KHz SWT:Auto
Linit Read At (able Preamp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Renark
Modadb/e @ G B B @ o deg
1 5680.00 100,97 ------ ------ 86.60 33.72 1119 3445 3.91 100 86 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-358 of 360
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Pol. Horizontal Vertical
1 4ﬂLe\'el{dml\lJln) 1 4ﬂuwel{dﬂu\mn)
1225 125
875 85
EAK[UNI) EAK[UNI)
700! [ | | 1 700! LT | | | —
AVG_54 AVG_54
525 i 525 v
haki e ual
it T : . I P n b s A
IIHI 380!
Peak 115 115
18000 2400, . kil 35600, 40000 18000 2400, . 31200 35600 40000
Frequency (MHz) Frequency (MHz)
Site @ @3CH23-HY Site @ @3CH23-HY
Condition: PEAK(UNIT) Im SHF_1224 240624 HORIZONTAL Condition: PEAK(UNII) Im SHF_1224 240624 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dbu/m dBuV/m B dBw dB/fm  dB  dB A8 om  deg Mz dBuV/m dBuV/m  dB B dB/fm A8 dB A8 om  deg
1 39633.56 48.13 74.00 -25.87 44.67 45.28 31.685 63.25 -9.54 - -- PEAK 1 39381.22 45.63 74.00 -25.97 44.83 45.26 31.84 6276 -9.54 - -- PEAK
2 39633.56 38.11 54.00 -15.89 34.65 45.20 31.85 63.25 -9.54 - -- Average 1 3938122 38.24 54.00 -15.76 34.24 45.26 3184 6276 -9.54 - -- Average
TEL : 886-3-327-0868 Page Number : C1-359 of 360

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
Level (dBuVIm) Level (dBuVIm)
0. .
. 0.
bl 50,
60. 60.
ap ap
0. ] 0. [
- | - |
I— I—
&, I n I
g g
300! 4 WS“WMM‘ IPF, Lt 300 7 y o "
e v
J\/ e Wi i m o A b
P ‘ Py WU (TP P ! sty
W ’ l‘
QP / 100 100
] 24, 18, 12 806. 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site & @3CH23-HY
Condition: QP 3m (BLG111D 62028 & B@3_241127 HORIZONTAL Condition: QP 3m (BLE11LD 62628 & 803 241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg MHz dBuV/m dBuv/m  dB dBV dB/m B dB  dB om  deg
1 33.88 23.31 48.00 -16.69 32.73 22.68 0.69 32.82 @.03 - -- Peak 1 33.88 33.86 40.80 -6.14 43.28 22.68 0.69 32.82 .03 - -- Peak
2 95.96 29.00 43.50 -14.56 44,95 15.52 1.22 32.69 @.00 - -- Peak 2 93.85 29.12 43.50 -14.33 45.44 15.16 1.20 32.70 0.02 - -- Peak
3 216,24 33.18 46.00 -12.82 49.11 14.99 1.83 3278 0.07 - -- Peak 3 260.86 25.61 46.00 -20.39 36.15 20.13 2.88 32.83 0.8 - -- Peak
4 418.24 30.94 46.0@ -15.86 38.88 22.12 2.65 32.82 @.11 - -- Peak 4 586.27 25.33 46.0@ -28.62 31.20 24.13 3.83 33.82 0.04 - -- Peak
5 743,92 3152 46.00 -14.48 32,38 28.14 3.69 32.81 0.12 - -- Peak 5 739.07 29.69 46.00 -16.31 30.70 28.80 3.68 32.81 @.12 - -- Peak
6 941.8@ 32.61 46.8@ -13.39 29.37 30.44 4.23 3168 0.17 - -- Peak 6 943.74 32.52 46.0@ -13.43 29.17 30.52 4.24 3153 0.17 - -- Peak
TEL : 886-3-327-0868 Page Number : C1-360 of 360

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

<For B4>
C2-1 Radiated Spurious Emission Test Modes

Mode

Mode 1

Mode 2

Mode 3

Mode 4

Mode 5

Mode 6

Mode 7

Mode 8

Mode 9

Mode 10

Mode 11

Band
(GHz)

Band

U-NII-3 | 5.725-5.85

U-NII-3 | 5.725-5.85

U-NII-3 | 5.725-5.85

U-NII-3 | 5.725-5.85

U-NII-3 | 5.725-5.85

U-NII-3 | 5.725-5.85

U-NII-3 | 5.725-5.85

U-NII-3 | 5.725-5.85

U-NII-3 | 5.725-5.85

U-NII-3 | 5.725-5.85

U-NII-3 | 5.725-5.85

Antenna

Modulation

802.11a

802.11a

802.11a

802.11n HT20

802.11n HT20

802.11n HT20

802.11n HT40

802.11n HT40

802.11ac VHT80

802.11ax HE20

802.11ax HE20

Channel

149

157

165

149

157

165

151

159

155

149

149

Data
Frequency

Rate
5745 6Mbps
5785 6Mbps
5825 6Mbps
5745 MCS0
5785 MCS0
5825 MCS0
5755 MCS0
5795 MCS0
5775 MCS0
5745 MCS0
5745 MCS0

RU

Full RU

Partial RU 26/0

Remark

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-1 of 99




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark

(GHz) Rate
Mode 12 = U-NII-3 | 5.725-5.85 1 802.11ax HE20 149 5745 MCSO | Partial RU 52/37 -
Mode 13 = U-NII-3 | 5.725-5.85 1 802.11ax HE20 149 5745 MCSO0 | Partial RU 106/53 -
Mode 14 = U-NII-3 | 5.725-5.85 1 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 15 = U-NII-3 | 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 16 = U-NII-3 | 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 Partial RU 26/8 -
Mode 17 = U-NII-3 | 5.725-5.85 1 802.11ax HE20 165 5825 MCSO | Partial RU 52/40 -
Mode 18 @ U-NII-3 | 5.725-5.85 1 802.11ax HE20 165 5825 MCSO @ Partial RU 106/54 -
Mode 19 = U-NII-3 | 5.725-5.85 1 802.11ax HE40 151 5755 MCSO Full RU -
Mode 20 = U-NII-3 | 5.725-5.85 1 802.11ax HE40 159 5795 MCSO Full RU -
Mode 21 = U-NII-3 | 5.725-5.85 1 802.11ax HE8O 155 5775 MCSO0 Full RU -
Mode 22 = U-NII-3 | 5.725-5.85 1 802.11ax HE8O 155 5775 MCSO0 Full RU SHF

TEL : 886-3-327-0868 Page Number : C2-2 of 99

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 23 | U-NII-3 | 5.725-5.85 1 802.11ax HE80 155 5775 MCSO @ FullRU LF
TEL : 886-3-327-0868 Page Number : C2-3 of 99

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result = RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 149  5646.55 54.05 68.20 -14.15 \% Peak Pass - Band Edge

1
802.11a 149 = 11490.00 41.73 54.00 -12.27 H Avg. Pass - Harmonic
802.11a 157 | 5927.73 53.37 68.20 -14.83 \Y, Peak Pass - Band Edge

2
802.11a 157 @ 11570.00 41.70 54.00 -12.30 \% Avg. Pass - Harmonic
802.11a 165 | 5939.88 52.63 68.20 -15.57 H Peak Pass - Band Edge

3
802.11a 165 | 11650.00 41.61 54.00 -12.39 H Avg. Pass - Harmonic
802.11n HT20 149 | 5612.33 53.09 68.20 -15.11 H Peak = Pass - Band Edge

4
802.11n HT20 = 149 | 11490.00 41.60 54.00 -12.40 \Y, Avg. Pass - Harmonic
802.11n HT20 = 157 | 5929.71 52.83 68.20 -15.37 H Peak = Pass - Band Edge

5
802.11n HT20 = 157 | 11570.00 41.56 54.00 -12.44 \Y, Avg. Pass - Harmonic
6 802.11n HT20 = 165 | 5930.25 52.62 68.20 -15.58 H Peak = Pass - Band Edge

TEL : 886-3-327-0868 Page Number : C2-4 of 99

FAX : 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR4D1914E

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
6 802.11n HT20 | 165 11650.00 41.60 54.00 -12.40 \% Avg. Pass - Harmonic
Band
802.11n HT40 | 151 | 5644.64 55.05 68.20 -13.15 H Peak = Pass -
Edge
7
802.11n HT40 | 151 11510.00 41.55 54.00 -12.45 \Y Avg. Pass - Harmonic
Band
802.11n HT40 | 159 | 5935.59 52.46 68.20 -15.74 V | Peak Pass -
Edge
8
802.11n HT40 | 159 11590.00 41.43 54.00 -12.57 \Y Avg. Pass - Harmonic
802.11ac Band
155  5644.45 59.76 68.20 -8.44 V | Peak Pass -
VHT80 Edge
9
802.11ac
155 | 11550.00 41.70 54.00 -12.30 \% Avg. Pass - Harmonic
VHTS80
802.11ax Band
149 = 5650.46 54.27 68.54 -14.27 V | Peak Pass Full RU
HE20 Edge
10
802.11ax
149 | 11490.00 42.87 54.00 -11.13 H Avg. Pass Full RU Harmonic
HE20
802.11ax Partial RU Band
11 149 5646.84 52.29 68.20 -15.91 H Peak @ Pass
HE20 26/0 Edge
802.11ax Partial RU Band
12 149  5646.26 52.48 68.20 -15.72 H Peak @ Pass
HE20 52/37 Edge
TEL : 886-3-327-0868 Page Number : C2-5 of 99

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax Partial RU Band
13 149 | 5633.93 53.11 68.20 -15.09 \% Peak = Pass
HE20 106/53 Edge
802.11ax Band
157 | 5929.54 52.59 68.20 -15.61 \% Peak = Pass Full RU
HE20 Edge
14
802.11ax
157 | 11570.00 42.74 54.00 -11.26 \% Avg. Pass Full RU Harmonic
HE20
802.11ax Band
165 | 5944.50 53.52 68.20 -14.68 \% Peak = Pass Full RU
HE20 Edge
15
802.11ax
165 | 11650.00 42.24 54.00 -11.76 H Avg. Pass Full RU Harmonic
HE20
802.11ax Partial RU Band
16 165 | 5927.00 53.34 68.20 -14.86 \% Peak = Pass
HE20 26/8 Edge
802.11ax Partial RU Band
17 165 | 5929.88 52.98 68.20 -15.22 \% Peak = Pass
HE20 52/40 Edge
802.11ax Partial RU Band
18 165 | 5942.88 52.56 68.20 -15.64 \% Peak = Pass
HE20 106/54 Edge
802.11ax Band
151 | 5638.44 57.43 68.20 -10.77 \% Peak = Pass Full RU
HE40 Edge
19
802.11ax
151 | 11510.00 42.33 54.00 -11.67 H Avg. Pass Full RU Harmonic
HE40
TEL : 886-3-327-0868 Page Number : C2-6 of 99
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE40 | 159 & 5939.93 52.99 68.20 -15.21 H Peak = Pass | FullRU | Band Edge
20
802.11ax HE40 | 159 & 11590.00 42.77 54.00 -11.23 H Avg. Pass | FullRU | Harmonic
802.11ax HE80 @ 155 | 5646.73 61.29 68.20 -6.91 \Y, Peak | Pass | FullRU Band Edge
21
802.11ax HE80 | 155 | 11550.00 43.36 54.00 -10.64 \Y, Avg. Pass | FullRU  Harmonic
22 802.11ax HE80 | 155 | 39601.86 38.73 54.00 -15.27 \Y, Avg. Pass | FullRU SHF
23 802.11ax HE80 | 155 33.88 33.58 40.00 -6.42 \Y, Peak = Pass | FullRU LF
TEL : 886-3-327-0868 Page Number : C2-7 of 99

FAX : 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
Lt [BuVim) . Level(Buvm)
140, PERR_BETEALTo-24] 140
1225 /‘ 12251
105, " 1
N NVJ"/‘M
875
n . WM*’
T S e | U N EAK(UNI!
52. 12 A MW }W"M
A vt i g e
einrut b ool s s e
2% . |t g
250 WW
17.
17!
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1564829 .25 68,8 -15.95 .03 3549 1LI3 345 .99 160 264 Pexk freq Level - Line fargin Level Factor - Loss Factor Factor Rererk
2 5650.61 53.18 68.65 -15.47 30.04 33.59 11.18 34.45 3.91 180 204 Peak _—
3 S06.72 66.01 107.08 -4LB7 SL54 3351 1120 .45 391 100 24 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
4 TN.64 707411226 4152 56.24 33.84 1120 .45 3901 189 204 Peak 1 5745.00 165.88 --oon oeeoe 9133 .88 1120 3445 301 160 204 Pesk
o Level (dBuVim)
1225
105
10! 1
875
70.0
AVG_54
N -
Y]
i
w |
f_,_m.,.,._—“'"’
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060kHz VBI:0.758kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5745.80 99.14 ------ ------ 8458 33.89 1L.21 34.45 3.91 1@ 204 Average
TEL : 886-3-327-0868 Page Number : C2-8 of 99

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
. Lovel(gBuvim) . Level [dBuVim)
140 PERR_BETEALTo-24] 140
1225 /‘ 12251
40K il 1
10! / 105
875
[} 475
3
. I
o] U N EAK(UNI!
o 1 -l
W LY o A o
— o
% oy
A
4 e
17.
17!
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4) 16-24 3n DRH1S-E_LE2COSALBEN 249620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1564655 5405 68,0 -14.05 3.94 3548 1113 345 399 160 115 Pexk freq Level - Line fargin Level Factor - Loss Factor Factor Rererk
2 5650.83 51.10 68.22 -17.12 36.96 33.59 11.18 34.45 3.91 180 118 Peak _—
3 SI19.77 73.07 11674 -3.67 S.57 3334 1120 .45 391 100 115 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 5441 812412085 30.62 66.73 33.85 1120 .45 391 189 118 Peak 1 5745.00 168.61 --oor -oeooe 94.04 3390 1121 3446 392 160 118 Pesk
o Level (dBuVim)
1225
15 1
875
70.0
AVG_54
- ) —
I
e
15“‘ ) "W.__’/"‘H_,_,.,—MM
w’wM
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBW:1080.060kHz VBI:0.758kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5745.80 181,44 ------ ------ 86.85 33.89 1L.21 34.45 3.91 1@ LIS Average
TEL : 886-3-327-0868 Page Number : C2-9 of 99
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UI]@I HK(”'M
700 L L1 | ] 700 LA L1 | ]
525 » e 525 e e gl 5
30 350
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11498.08 51.46 74.00 -22.54 34.9% 38.70 15.69 48.15 2.26 - -- Peak 1 1149%0.08 51.69 74.0@ -22.31 35.18 38.78 15.78 4@.15 2.26 - -- Peak
2 114%0.08 4173 54.00 -12.27 5.2 3878 15.70 48.15 2.26 - -- Average 1 114%.08 41.67 54.00 -12.33 25.16 38.7@ 15.70 48.15 2.26 - -- Average
3 17235.08 55.65 68.20 -13.15 39.15 4@.04 19.24 46.37 2.9 - -- Peak 3 17235.08 55.36 68.20 -12.84 39.40 40.88 19.25 46.37 3.00 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-10 of 99

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G - o NSRS S VPR AN A L A e EUS P PR
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-11 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental

Level (dBuV/m) Level (dBuV/m)

PERK_BEEALTo-24] 140

b 1 e N 1 W NN LA EAKIN)

12 2 ol T
52! F BTN T e dhinh e
i Y YRR " o s . " YRRy
Py i "
50 —
17.
17!
Peak
5600 5637 5674, 5711, 5748, 5785
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ty R Ry A T R Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
156306 SL54 6820 -16.66 3.5 340 1LI7 .45 399 160 263 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rerrk
2 5650.69 52.34 68.71-16.37 33.20 33.59 11.18 34.45 3.91 180 203 Peak _—
3 S06.95 5459 197.14 -5.55 40.12 33.51 1120 .45 3.91 100 293 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A B o deg
450,99 5537 113.06 -57.60 40.87 33.84 1120 34.45 391 189 203 Peak 1 5785.00 165.69 --oor oeooe SLIL 3390 1120 3446 392 160 203 Peak
o Level (dBuVim)
1225
105,
875
70.0
AVG_54
P&
R, pe—
w [
M"M
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060kHz VBI:0.758kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5785.80 98,98 ------ ------ 84.40 33.99 11.22 34.46 3.92 1@ 203 Average
TEL : 886-3-327-0868 Page Number : C2-12 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental

Level (dBuVim)

. k
10

11
Peak Blank
5785 5818, 5851, 5884, 5017, 5050
Frequency {MHz)
Site & B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH18-E_LE2C@SAISEN_ 240620 HORIZONTAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.96 52,28 118.89 -58.61 37.56 34.00 11.28 34.46 3.9 180 203 Peak
5874.43 52.01 105.36 -53.35 37.28 34.08 11.30 34.46 3.89 180 203 Peak
5024.92 51.87 68.26 -17.19 36.31 34.68 11.35 34.47 3.38 160 203 Peak
504522 53.12 68.20 -15.83 38.35 34,00 11.37 34.47 .87 180 203 Peak

e

TEL : 886-3-327-0868 Page Number : C2-13 of 99
FAX : 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
. Lovel(gBuvim) . Level [dBuVim)
140, VERR_BETEALTo-24] 140
1225 | 125
40K il
10! }/ 105
o5 i .
00T T T i N EARIUNI|
3 4 U, 5 B § S—— = S 1=} T
a0 R ey MW
Pt A 52 . o "
. W T
I
30 "
17.
17!
Peak
5600 5637. 5674, 5711, 5748, 5785
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4) 16-24 3n DRH1S-E_LE2COSALBEN 249620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1 S610.92 SL92 68,28 16,35 .04 3527 1116 .45 399 164 115 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rerrk
2 5650.51 50.41 68.58 -18.17 36.27 33.59 11.18 34.45 3.91 184 118 Peak _—
3 SWL75 56.36 105.69 -49.33 4199 33.50 1120 .45 3.91 104 115 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
4 570,67 5736 110.95 53.65 42.80 33.84 1120 .45 391 184 118 Peak 1 5785.00 167.85 --oon oeeoe 93.06 3.9 1123 3446 392 184 118 Pesk
o Level (dBuVim)
1225
15
875
70.0
AVG_54
P&
e ]
w e
w_,_,..—m-v‘-w—-—"“_F
17!
Avg Blank
1000 2200, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBW:1080.060kHz VBI:0.758kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5785.80 181,87 ------ ------ 86.45 33.99 11.23 34.46 3.92 184 LIS Average
TEL : 886-3-327-0868 Page Number : C2-14 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
1 Level (dBuV/m)
- \k
ot \
Wy
n , “RENK BEBA 154
RO
MM 2 4
52, e v
e f
3,
17!
Peak Blank
5785 5818. 5851, 5884, 5017, 5050
Frequency (MHz)
Site & B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2C@SAISEN 240628 VERTICAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.96 51.93 118.89 -58.96 37.21 34,00 11.28 34.46 3.9 184 115 Peak
5867.83 53.40 107.21 -53.72 38.76 34.08 11.29 34.46 3.9  1p4 118 Peak
5024.26 50.74 68.75 -13.81 35.98 34.88 11.35 34.47 3.88 184 118 Peak
5027.73 53.37 68.20 -14.83 38.61 34,00 11.35 34.47 3.8 184 118 Peak

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-15 of 99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical

1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\lJln)

1225 1225

875 85

EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
" L) " . e

52"‘* A P A by b : M ‘ 52"‘». PITTUTRRPR T VR

350 350
Peak

115 115
Avg

000 9200, 1400, 13600. 15800, 18000 000 9200, 400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg

1 11578.08 50.67 74.00 -23.93 33.68 38.61 15.73 4@.21 2.26 - -- Peak 1 11570.08 51.46 74.08 -22.54 35.88 38.60 15.76 48.24 2.26 - -- Peak

2 11570.08 41.64 54.00 -12.36 25.27 38.60 15.75 48.24 2.26 - -- Average 1 11570.08 41.76 54.00 -12.30 25.33 38.60 15.75 48.24 2.26 - -- Average

3 17355.08 53.75 68.20 -14.45 37.65 48.12 19.32 46.38 3.4 - -- Peak 3 17355.08 53.94 68.20 -14.26 37.83 48.14 19.32 46.38 3.63 - -- Peak

TEL : 886-3-327-0868 Page Number : C2-16 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G e ] RS S U SO
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-17 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
Level (dBuvim) oLyl (dBuVim)
1225 \ 12251
105. 105,
875
M"‘M\ 875
0. 13 PEAK BE(B4)_16-24)
WM% T S e e | L I EAK(UNI!
52 PR 3 4
N e A A A e o an .
52. " " M 4
llggeyborad
% bt
R
4 bt
17.
17!
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ty R Ry A T R Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1 S48 67,88 1005 -43.20 5306 .00 1125 .46 3.99 160 199 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rerrk
2 586450 66.13 108.14 -42.01 51.49 34.09 11.29 34.46 3.99 180 199 Peak _—
3 SM.03 SL4B 6584 -17.36 36.72 3400 1135 .47 .85 100 199 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 5930.88 52.63 68.20 -15.57 37.87 34.08 1136 .47 387 189 199 Peak 1 5B25.00 15.63 --oon oeeoe 9.99 33.94 1125 3446 391 160 199 Peak
o Level (dBuVim)
1225
105,
875
70.0
AVG_54
P&
- (S
w_"_,__,.,a._—“_"
17!
Avg Blank
1000 2200, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060kHz VBI:0.758kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5825.80 98.28 ------ ------ 83.63 33.95 11.25 34.46 3.91 1@ 199 Average
TEL : 886-3-327-0868 Page Number : C2-18 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
Level (dBuvim) oLyl (dBuVim)
1225 \ 12251
105.0L4 \“ -
875
875
t i PEAK BE(B4) 16.24
M et N e BT e s EAKON)
51 J“ ! 1 phat i ‘:‘V i
v 52! S L
3, e
it
30 T
17.
17!
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4) 16-24 3n DRH1S-E_LE2COSALBEN 249620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ty R Ry A T R Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1 OSE475 7004 1137 -4L3 .32 .00 1125 .46 399 189 117 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rerrk
2 5858.25 69.20 109.89 -49.60 54.56 34.09 11.29 34.46 3.99 180 117 Peak _—
3 SuS.em 5147 65.20 -16.73 36.71 3400 1135 .47 .85 100 117 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
45505 5250 68.20 -15.61 37.83 34.08 1135 34.47 388 189 117 Peak 1 5B25.00 167.81 --oon oeeoe 9304 3396 1126 3446 391 180 117 Pesk
o Level (dBuVim)
1225
15
875
70.0
AVG_54
* ___NW‘_) N
%4 s
__,.,——"""‘"”fw
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBW:1080.060kHz VBI:0.758kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5825.80 100,47 ------ ------ 85.82 33.95 11.25 34.46 3.91 1@  LI7 Average
TEL : 886-3-327-0868 Page Number : C2-19 of 99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) [AK(UIM
700 L L1 | ] [ 700 LA L1 | ]
. A A Q
30 350
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1ig50.08 56.70 74.00 -23.30 34.37 38.60 15.82 48.35 2.26 - -- Peak 1 1ig50.08 51.16 74.0@ -22.99 34.75 38.60 15.79 4@.38 2.26 - -- Peak
2 11650.08 41.61 54.00 -12.39 25.26 38.60 15.81 48.32 2.26 - -- Average 2 11650.08 41.59 54.00 -12.41 25.24 38.60 15.81 48.32 2.26 - -- Average
3 17475.08 54.54 68.20 -13.66 38.29 48.16 19.42 46.41 3.8 - -- Peak 3 17475.08 54.71 68.20 -13.49 38.46 48.16 19.42 46.41 3.8 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-20 of 99

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G [I—— - [ S S SO IOV ppapar
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-21 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
. Lovel(gBuvim) . Level [dBuVim)
140 PERR_BETEALTo-24] 140
1225 /‘ 12251
105 - !
™ 15
875
4 v w5
3
.
et T S e | U N EAK(UNI!
1
525 ! . o
bt P 52 " N o
35, I C s
5 v
17.
17!
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 2200, 3400, 5800. 7000
Site @ e3CHDHY Fregquency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1 OS612.3 509 68281501 321 3.7 116 .45 .99 160 263 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rerrk
2 5650.46 51.51 68.54 -17.83 37.37 33.59 11.18 34.45 3.91 180 203 Peak _—
3 5719.85 7241 116.53 -38.12 ST.91 333 1120 .45 391 100 293 Peak Wiz dBuVin dBulfn dB dBV dB/n B A B o deg
4 TN.67 76.63116.80 40.26 6212 33.85 1120 34.45 391 189 203 Peak 1 5745.00 166.21 --o-on -oeeoe 9166 33.88 1121 3445 301 160 203 Peak
o Level (dBuVim)
1225
105
10! 9
875
70.0
AVG_54
* )
—
i
w [
M"f
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060KkHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5745.80 98,99 ------ ------ 84.43 3389 1L.21 34.45 3.91 168 203 Average
TEL : 886-3-327-0868 Page Number : C2-22 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
o Lovel (dBuVim) . Level [dBuVim)
140, PERR_BETEALTo-24] 140
1225 /‘ 12251
40K il 1
10! / 105
875
4 875
.
T L i e BT e T EAKM)
5. 12
- oy T T
50 I
17.
17!
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4) 16-24 3n DRH1S-E_LE2COSALBEN 249620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1564829 S92 68,8 15, .60 3549 1LI3 .45 399 167 115 Pesk freq Level - Line fargin Level Factor  Loss Factor Factor Rerrk
2 565108 52.47 69.30 -16.83 38.32 33.51 1118 34.45 3.91 187 118 Peak _—
3 S509.91 65.99 107.98 -39.88 5442 3352 1120 .45 391 107 115 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
4OTL37 767211390 37.09 6222 33.84 1120 %45 391 187 118 Peak 1 5745.00 168.58 --o-on -oeeoe 94.03 .88 1120 3445 391 187 118 Pesk
o Level (dBuVim)
1225
15 1
875
70.0
AVG_54
P&
)| a—
4 e
M'WM
17!
Avg Blank
1000 2200, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBW:1080.060KkHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5745.80 181,68 ------ ------ 87.13 3388 1L.21 34.45 3.90 167 L5 Average
TEL : 886-3-327-0868 Page Number : C2-23 of 99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIBII\mn) 1 4ﬂLtweI{llBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
o A g inur n“wmww‘" - N
350 350
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200. 400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1i498.08 51.12 74.00 -22.88 34.61 38.78 15.7% 48.15 2.26 - -- Peak 1 1149%.08 5123 74.00 -22.77 34.73 38.78 15.69 4@.15 2.26 - -- Peak
2 1149%8.08 4159 54.00 -12.41 25.88 38.70 15.70 48.15 2.26 - -- Average 1 114%.08 41.66 54.00 -12.40 25.89 38.78 15.7@ 48.15 2.26 - -- Average
3 17235.08 54.45 68.20 -13.75 38.51 48.86 19.25 46.37 3.0 - -- Peak 3 17235.08 54.81 68.20 -13.39 38.85 48.88 19.25 46.37 3.0 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C2-24 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G R — S Y VRN AU e
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-25 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
o Level dBuvim) . Level(Buvm)
140, VERR_BETEALTo-24] 140
1225 | 1225
40K il
10! 105,
875
875
n i
b T e N e T I ——Ln AR
5285 & NI — o
L Y YA T o e
i I i
. - LT AT
350 W"’M
17.
17!
Peak
5600 5637 5674, 5711, 5748, 5785
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1 S609.25 SL73 6820 -16.47 .86 3506 1116 34,45 .99 160 262 Pexk freq Level - Line fargin Level Factor - Loss Factor Factor Rererk
2 5650.14 48.65 68.30 -19.65 34.51 33.59 11.18 34.45 3.91 180 202 Peak _—
3 SL.e1 5199 195.48 -53.58 37.44 3380 1120 .45 391 100 292 Peak Mz dBuV/n dBulfn dB dBV dB/n B A BB o dy
45044 543811079 57.41 30.88 33.84 1120 .45 391 189 202 Peak 1 5785.00 166.23 --o-on -oeeoe L6+ 3390 1123 3446 392 160 202 Peak
o Level (dBuVim)
1225
105,
875
70.0
AVG_54
* (-
I
w [P
—
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060KkHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5785.80 99.29 ------ ---e-- 84.71 33.99 1122 34.46 3.92 1@ 202 Average
TEL : 886-3-327-0868 Page Number : C2-26 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental

Level (dBuVim)

7 Uy "REAK_BE(B4)_16.24)
1 7 4
52! b AR ot
.
17!
Peak Blank
5785 5818. 5851, 5884, 5917, 5950
Frequency (MHz)

Site + @3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH18-E_LE2C@SAISEN_ 240620 HORIZONTAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.30 54,37 112.40 -58.63 39.65 34.00 11.28 34.46 3.9 180 202 Peak
5871.30 52.07 106.24 -54.17 37.33 34.08 11.30 34.46 3.9 160 202 Peak
5024.76 50.25 68.38 -13.13 35.49 34.68 11.35 34.47 3.38 160 202 Peak
5029.71 52.83 68.20 -15.37 33.88 34,00 11.35 34.47 .87 180 202 Peak

e

TEL : 886-3-327-0868 Page Number : C2-27 of 99
FAX : 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental

Level (dBuV/m) Level (dBuV/m)

PERK_BEEALTo-24] 140

. §
ot L0 i By N e BT L EAUN
1 »
5280 o e e i 52 g
. ot e o
350 I
17.
17!
Peak
5600 5637 5674, 5711, 5748, 5785
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m DRHLB-E_LE2CASALBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ty R Ry A T R Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1561443 SLBL 68281639 .98 3529 1LI7 .45 3.98 160 115 Pexk freq Level - Line fargin Level Factor - Loss Factor Factor Rererk
2565236 5281 69.95 -17.94 37.86 33.51 1113 .45 391 180 118 Peak -
3 S700.83 54.80 195.43 -52.63 40.34 3350 1120 .45 .91 100 115 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
450,99 58.51113.06 -54.55 4401 33.84 1120 34.45 391 189 118 Peak 1 5785.00 168.42 --oon -oeeoe 93.84 390 1120 3446 392 160 118 Pesk
o Level (dBuVim)
1225
105,
875
70.0
AVG_54
P&
U, Np—
4 PSS
w_,—"”"""m_'-f‘_
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBW:1080.060KkHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5785.80 181,18 ------ ------ 86.52 33.99 11.22 34.46 3.92 1@ LIS Average
TEL : 886-3-327-0868 Page Number : C2-28 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental

o Level (dBuVim)

0 "RENK BE(BA) 16.24
o
1 2 4
52! prEe -, e e i
%
17!
Peak Blank
5785 5818. 5851, 5884, 5917, 5950
Frequency (MHz)

Site + @3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2C@SAISEN 240628 VERTICAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.80 53.47 111.27 -57.80 38.75 34.00 11.28 34.46 3.9 180 115 Peak
5872.62 52.63 105.87 -53.24 37.96 34.08 11.30 34.46 3.89 180 118 Peak
5924.92 51.31 68.26 -16.95 36.55 34.88 11.35 34.47 3.88 160 118 Peak
5032.02 52,50 68.20 -15.61 37.83 34,00 11.36 34.47 .87 180 118 Peak

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-29 of 99



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UI]@I EAK(UNI)
Top-— 1 L] l ——— o110 L.l] l - H
A 6
oA e s s e o e it
e T
IIHI 380!
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11578.08 5114 74.00 -22.86 34.75 38.61 15.73 48.21 2.26 - -- Peak 1 11570.08 50.65 74.00 -23.35 34.27 38.68 15.75 48.23 2.26 - -- Peak
2 11570.08 41.50 54.00 -12.50 25.13 38.68 15.75 48.24 2.26 - -- Average 2 11570.08 41.56 54.00 -12.44 25.19 38.60 15.75 48.24 2.26 - -- Average
3 17355.08 54.79 68.20 -13.41 38.68 48.10 19.35 46.39 3.5 - -- Peak 3 17355.08 54.92 68.20 -13.28 38.83 48.10 19.34 46.39 3.@4 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-30 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G e ——————— i o ]
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-31 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
Level (dBuvim) oLyl (dBuVim)
1225 \ 12251
105. 105,
875 4
MM,MV a5
0. i 2
TN 7T T T L L] LA EAK(N)
52, Mol A o -
52! . i | b i
3, bt “ e
50 it ol
17.
17!
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1 OSEA75 G063 11137 -42.74 .91 .00 1125 .46 .99 160 209 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rerrk
2 5865.38 66.42 107.89 -41.47 51.69 34.09 11.29 34.46 3.99 180 200 Peak _—
3 SM.75 SLA7 6538 -16.91 36.71 3400 1135 .47 .85 100 200 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
4 5930.05 5262 68.20 -15.58 37.87 34.08 1135 34.47 387 189 200 Peak 1 5B25.00 166.04 --o-on -oeooe L4 3394 1125 3446 391 160 200 Peak
o Level (dBuVim)
1225
105,
875
70.0
AVG_54
P&
A
MM"
17!
Avg Blank
1000 2200, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060KkHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5825.80 98,56 ------ ------ 83.92 33.94 11.25 34.46 3.91 1@ 208 Average
TEL : 886-3-327-0868 Page Number : C2-32 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
Level (dBuvim) oLyl (dBuVim)
1225 \ 12251
106 \ -
o 875
M 2 ’
0. | PEAK BE(B4)_16-24)
’Ww T S e | U LN EAK(UNI!
521 Wi 4
g e o
71 - ' " !
- A et bt
160 Lt
17.
17!
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4) 16-24 3n DRH1S-E_LE2COSALBEN 249620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1 SE475 7262 L7 <375 .90 .00 1125 .46 399 160 115 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rerrk
2 585525 73.18 110.73 -37.55 58.46 34.09 11.28 34.46 3.99 180 118 Peak _—
3 S50 50.88 6557 -17.69 36.12 3400 1135 .47 .85 100 115 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
43 .47 68.20 1573 372 3408 1135 3447 387 180 118 Peak 1 5B25.00 167.33 --oon oeeoe 92.66 33.96 1126 3466 3.91 160 118 Peak
o Level (dBuVim)
1225
105,
875
70.0
AVG_54
* MWJ (A
%4 e
_,..——"'"'M
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBW:1080.060KkHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5825.80 18,31 ------ ------ 85.66 33.95 11.25 34.46 3.91 1@ LIS Average
TEL : 886-3-327-0868 Page Number : C2-33 of 99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) [AK(UIM
700 L L1 | ] [ 700 LA L1 | ]
VB A [@J
2 e - s = = = S
30 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11650.08 50.95 74.00 -23.65 34.60 38.60 15.79 48.30 2.26 - -- Peak 1 11650.08 50.95 74.00 -23.65 34.62 38.60 15.81 48.34 2.26 - -- Peak
2 11650.08 41.57 54.00 -12.43 25.22 38.60 15.81 48.32 2.26 - -- Average 1 11650.08 41.66 54.08 -12.40 25.25 38.60 15.81 48.32 2.26 - -- Average
3 17475.08 55.62 68.20 -13.18 38.79 48.11 19.44 46.41 3.9 - -- Peak 3 17475.08 54.84 68.20 -13.36 38.60 48.13 19.43 46.41 3.9 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-34 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G e e S OV E
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-35 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
. Lovel(gBuvim) . Level [dBuVim)
140 VERR_BETEALTo-24] 140
1225 1225
40K —
10! 105 ]
o 875
3 W
. o i ) Il e B 1 | 1 LM EAK{UNI|
70
N e 700 AT T [T [ L
i 0 ‘ "
- " oWttt
5 A
17.
17!
Peak
5600 5631. 5662. 5693. 5724, 5755
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1S4 .05 68,20 -13.05 4095 3547 1LI3 .45 .99 160 263 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rerrk
2 565255 53.94 70.09 -16.15 39.78 33.52 1118 34.45 3.91 180 203 Peak _—
3 S719.51 7443 116.66 -35.23 59.93 3334 1120 .45 391 100 293 Peak Wiz dBuVin dBulfn dB dBV dB/n B A BB o deg
450,08 7286 11144 38.58 58.36 33.84 1120 34.45 391 189 203 Peak 1 575,00 162,39 --ooe oeeoe §.81 33.98 110 346 3.92 1o 263 Pesk
o Level (dBuVim)
1225
15
1
875
70.0
AVG_54
P&
]
w | te—
_,...-—F"-‘-"*"f
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060kHz VBI:0.430kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5755.80 95.16 ------ ------ 89.59 33.99 11.21 34.46 3.92 1@ 203 Average
TEL : 886-3-327-0868 Page Number : C2-36 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
14“Le\ml(mmmn]
. |
105, —
875

52 WM Al 2

ki
eI -l

11
Peak Blank
5755 5704, 5833, 5872, 5011, 5050
Frequency (MHz)
Site & B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH18-E_LE2C@SAISEN_ 240620 HORIZONTAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.45 53.49 112,05 -58.56 38.77 34.00 11.28 34.46 3.9 180 203 Peak
5874.15 52.07 105.44 -53.37 37.34 34,08 11.30 34.46 3.39 160 203 Peak
5024.85 50.32 68.31 -17.99 35.56 34.68 11.35 34.47 3.38 160 203 Peak
5026.68 52.26 68.20 -15.94 37.50 34,00 11.35 34.47 3.8 180 203 Peak

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-37 of 99
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Pol. Vertical Fundamental
. Lovel(gBuvim) . Level [dBuVim)
140 VERR_BETEALTo-24] 140
1225 1225
40K —
b o] 15
s [
i a75)
0. Jasthd
700 1T M LT 1] 11
T o T T TLL i EAKOM
525 . " j
i bl 52. N . e
» " b
35 Quriesb
17.
17!
Peak
5600 5631 5662. 5693. 5724, 5755
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4) 16-24 3n DRH1S-E_LE2COSALBEN 249620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1S4 76 680013, 074 3542 1LI7 .45 399 160 115 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rerrk
2 5653.32 55.50 70.67 -15.17 41.34 33.52 1118 34.45 3.91 180 118 Peak _—
3 S710.52 75.07 195.15 -33.88 60.59 33.52 1120 .45 391 100 115 Peak Wiz dBuVin dBulfn dB dBV dB/n B A BB o deg
4 L83 76.60 14.97 38.28 6219 33.84 1120 34.45 391 189 118 Peak 1 575,00 16421 --oeon ooeeee 80.65 33.89 1121 3445 391 1o L8 Pesk
o Level (dBuVim)
1225
15
1
875
70.0
AVG_54
- e ]
—
w |
»—""_'_"_'M
17!
Avg Blank
1000 2200, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBW:1080.060kHz VBI:0.430kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5755.80 97,11 ------ ------ 82.55 33.89 1L.21 34.45 3.91 1@ LIS Average
TEL : 886-3-327-0868 Page Number : C2-38 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
4o Level (dBuVim)
. |
105, —
875
" - Do g 1624
a0 T MU TR
17!
Peak Blank
5755 5794, 5833, 5872 5011, 5950
Frequency (MHz)

Site + @3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2C@SAISEN 240628 VERTICAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.84 53.41 11116 -57.75 38.69 34.00 11.28 34.46 3.9 180 115 Peak
5872.50 53.34 105.88 -52.84 39.11 34.08 11.30 34.46 3.89 180 118 Peak
5023.48 50.43 69.32 -13.89 35.67 34.88 11.35 34.47 3.38 160 118 Peak
5043.37 52.49 68.20 -15.71 37.72 34,00 11.37 34.47 .87 180 118 Peak

e

TEL : 886-3-327-0868 Page Number : C2-39 of 99
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\lJln)
1225 1225
875 85
[AK(UI]@I EAK(UNI)
700 L L1 | ] 700 LA L1 | ] [
| i - Sariieh " il WY ey v G
30 350
Peak
115 115
Avg
000 9200, 11400, 13600. 15800, 18000 000 9200, 400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1151@.08 51.63 74.0@ -22.37 35.17 3B.66 15.72 48.18 2.26 - -- Peak 1 11510.08 51.67 74.00 -22.93 34.59 38.68 15.71 48.17 2.26 - -- Peak
2 11518.08 41.53 54.00 -12.47 25.85 38.68 15.71 48.17 2.26 - -- Average 2 11510.08 41.55 54.0@ -12.45 25.67 38.68 15.71 48.17 2.26 - -- Average
3 17265.08 55.21 68.20 -12.99 39.89 48.19 19.29 46.38 3.@2 - -- Peak 3 17265.08 54.84 68.20 -14.16 37.94 48.17 19.29 46.38 3.@2 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-40 of 99

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G et —— o S S R SO S
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency {MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-41 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
o Level dBuvim) L2l dBuVim)
140 PERR BE[EALTo29) 140
1225 /| 125
875
875
0. NHNM
W ! 0T/ I S S I U H EAK(UNI!
525 ] . / &
L Mgttt T e m o "
B 52! e R
17.
17!
Peak
5600 5639, 5678, 5717, 5756 5795
Frequency {MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @3O3V Frequency (Miz}
Condition: PEAK BE(B4)_16-24 3m DRHLB-E_LE2COSALBEN 248620 HORIZONTAL
+ RBW:1000.000kHz VEW:3000.000kHz SWT:Auto Site : B3CH23-HY

Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ty R Ry A T R Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1564895 .00 68,20 -16.20 .68 3549 1LI3 .45 3.99 160 263 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rerrk
2 5651.08 51.89 69.30 -18.21 36.94 33.51 1118 34.45 3.91 180 203 Peak _—
3 S03.16 54.50 106.08 -5.53 40.03 33.51 1120 .45 3.91 100 293 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A B o deg
45002 53.96 11007 5711 30.46 33.84 1120 .45 391 189 203 Peak 1 5795.00 160.98 ----oc -oeooe 86.37 33.91 1104 3446 3.92 1o 263 Pesk
o Level (dBuVim)
1225
105,
875
0.
AVG_54)
N e ]
%4 "
W“f
1!
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060kHz VBI:0.430kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5795.80 94,01 ------ ------ 79.43 33.98 1122 34.46 3.92 180 263 Average
TEL : 886-3-327-0868 Page Number 1 C2-42 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
4o Level (dBuVim)
. \
106, T
-ﬂ-ﬂm—vw—uv\
875
" W, : BEAK B 1624
2
52 'MM\ I M 4
17!
Peak Blank
5795 5826. 585T. 5888. 5919. 5950
Frequency (MHz)

Site + @3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH18-E_LE2C@SAISEN_ 240620 HORIZONTAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.99 60,77 118.83 -50.86 46.85 34.00 11.28 34.46 3.9 180 203 Peak
5874.67 57.17 105.29 -48.12 42.44 34,08 11.30 34.46 3.89 160 203 Peak
5024.89 50.81 68.28 -17.47 36.05 34.68 11.35 34.47 3.38 160 203 Peak
504535 51.57 68.20 -16.63 36.80 34,00 11.37 34.47 .87 180 203 Peak

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-43 of 99



FCC RADIO TEST REPORT

Report No. : FR4D1914E

1 5795.80 95.96 ------ ------ 81.37 33.99 11.23 34.46 3.92 lee

Pol. Vertical Fundamental
Level (dBuvim) oLyl (dBuVim)
140, VERR_BETEALTo-24] 140
1225 /| 12251
105. 105,
o 875
0. 1 ‘fx‘ M
1y o o e T I LN AR
1 2 i fl A*M
52, T ' "
i lard Y Y
5 me.mm» L T o
3, sty
- I
17.7‘
17!
Peak 0
5600 5639. 5678. 5T1T. 5756. 5795
Frequency (M)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4) 16-24 3n DRH1S-E_LE2COSALBEN 249620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ty R Ry A T R Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1 S0017 .44 68,28 -15.76 .62 3.2 1116 .45 3.99 160 113 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rerrk
2 5652.65 52.86 70.17 -17.31 38.78 33.52 1118 34.45 3.91 180 113 Peak _—
3 SWL.4p 57.36 1955 -45.23 41.99 33.50 1120 .45 391 100 113 Peak Wiz dBuVin dBulfn dB dBV dB/n B A BB o deg
45032 5622 11152 55.30 4172 33.84 1120 .45 391 189 113 Peak 1 5795.00 183,19 --oon ooeeoe 8.60 33.98 113 3446 3.92 1o 113 Pesk
o Level (dBuVim)
1225
105,
875
70.0
AVG_54
P&
- e
HF"""WM
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBW:1080.060kHz VBI:0.430kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

d8 dBw dB/m dB d8 B om  deg
113 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C2-44 of 99




wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental

4o Level (dBuVim)

. \

106, T

mw»«w-«\

875

0 s ~PEAK_BE(B4)_16.24

5! L TR TI 4

17!

Peak Blank
5795 5826. 585T. 5888. 5919. 5950
Frequency (MHz)

Site + @3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2C@SAISEN 240628 VERTICAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.68 6155 111.54 -49.99 46.83 34,00 11.28 34.46 3.9 180 113 Peak
5865.37 61.06 107.89 -46.83 46.33 34,08 11.29 34.46 3.9 180 113 Peak
5024.58 50.96 68.51 -17.61 36.14 34.68 11.35 34.47 3.88 180 113 Peak
503550 52.46 68.20 -15.74 37.70 34,00 11.36 34.47 .87 180 113 Peak

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-45 of 99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\lJln)
1225 1225
875 85
EAK(UI]@I HK(”'M
700 L L1 | ] 700 LA L1 | ]
. sl . Y
J ot oottt oo e i
30 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11598.08 51.61 74.00 -22.39 35.23 3B.68 15.76 48.24 2.26 - -- Peak 1 11590.08 51.26 74.0@ -22.74 34.9% 38.60 15.78 48.28 2.26 - -- Peak
2 11590.08 41.40 54.00 -12.60 25.83 3B.60 15.77 48.26 2.26 - -- Average 2 11590.08 41.43 54.00 -12.57 25.86 38.60 15.77 48.26 2.26 - -- Average
3 17385.08 54.49 68.20 -13.71 38.37 48.10 19.36 46.39 3.5 - -- Peak 3 17385.08 54.31 68.20 -13.89 38.22 48.10 19.34 46.39 .04 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-46 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G e nnarrn RSN PO R SR
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-47 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
o Level dBuvim) . Level(Buvm)
140, VERR_BETEALTo-24] 140
1225 | 1225
40K sl
" 105,
e
875
875
70 4 w
o I w I e O T I N EAR(UNI)|
12 st Tog— - T—TLL] L L
od " p WW \“
N 52. Lk whay, et
i Y u
. sl
bt
5 o
17.
17!
Peak
5600 5635. 5670. 5705. 5740. 5175
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1 Se46.03 8.2 6828 9.9 .01 .48 1LI3 .45 399 160 195 Pexk freq Level - Line fargin Level Factor - Loss Factor Factor Rererk
2 5650.93 57.14 68.89 -11.75 42.99 33.51 1118 34.45 3.91 180 195 Peak _—
3 S03.95 67.88 10631 -38.43 53.41 3551 1120 .45 391 100 195 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
45040 7020 11071 4142 5579 33.84 1120 3445 3901 189 195 Peak 1 577580 97.61 --oeen oeeoe B.03 3.98 110 346 3.9 1o 195 Pesk
o Level (dBuVim)
1225
105,
875
70.0
AVG_54
P&
) L ——
w P
[
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060kHz VBI:0.910kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5775.80 98,35 ------ ------ 75.77 3398 1122 4.46 3.92 180 195 Average
TEL : 886-3-327-0868 Page Number : C2-48 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
gL (¢Buvin)
1225 ‘\
105 o
o758l il
n T Pl BEBAL 16 21
b o 5
5! T T
dal
3,
11
Peak Blank
5115 5810. 5845, 5880. 5015, 5950
Frequency (MHz)
Site & B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH18-E_LE2C@SAISEN_ 240620 HORIZONTAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
1 5854.58 66.82 111.26 -44.44 52,18 34.00 11.28 34.46 3.99 160 195 Peak
2 5867.75 68.94 107.23 -38.29 54.21 34.00 11.20 34.46 3.98 180 195 Peak
3 5923.40 55.43 69.38 -13.95 40.67 34.08 11.35 34.47 3.83 108 195 Peak
4 5925.50 55.4@ 63.20 -12.80 49.64 34.08 11.35 34.47 3.88 180 195 Peak
TEL : 886-3-327-0868 Page Number 1 C2-49 of 99

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
- Lovel [dBuVIm) . Level [dBuVim)
140 PERR BEEALTO29) 140
1225 1225
105 .
e 15
875
875
" 3 i
[N iy /T I S e S I U H EAK(UNI!
1 i el )} \t
52! — e ‘W" “.wm..mw
- v
150 it
17.
17!
Peak
5600 5635, 5670, 5705, 5740, 5175
Frequency {MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @3O3V Frequency (Miz}
Condition: PEAK_BE(B4)_16-24 3n DRHLB-E_LE2COSALBEN 240628 VERTICAL
+ RBW:1000.000kHz VEW:3000.000kHz SWT:Auto Site : B3CH23-HY

Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m m leg . .
1 SBM.85 59.76 65.20 -B.04 45.66 347 ILIS M5 398 28 217 Peak Freq Level  Line Margin Level Factor  Loss Factor Factor Rerrk
2 5653.33 59.65 78.71 -11.06 45.49 33.52 11,13 34.45 3.91 282 217 Peak _——_- Y —— —— ——
3OSI8.85 70.39 107.68 37.29 S5.91 3B 1120 3.45 381 28 7 Peak Mo dl/n dBulfa B BV B/ B dB o dB o deg
457040 69.37 IL71 4234 5487 LB 1L 345 BO1 2 207 Pesk 1 5775.00 100.77 ------ == 8.18 3.9 1123 34.46 392 W 207 Peak
nLevel (dBuVim)
1225
105,
875
700
AVG_54
L.
O
- |
[
11
Avg Blank
1000 20, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHz VBI:0.910kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5775.80 93.33 ------ ---e- 78.74 3398 1123 34.46 3.92 282 217 Average
TEL : 886-3-327-0868 Page Number : C2-50 of 99

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225 ‘\
MMM‘“\
875 \
" el P BB 124

4
52 A oA

A

11
Peak Blank
5175 5810. 5845, 5880. 5915, 5050
Frequency (MHz)
Site & B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2C@SAISEN 240628 VERTICAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5853.48 7177 114.45 -42.68 57.85 34.00 11.28 34.46 3.9 282 217 Peak
5862.68 69.98 108.65 -33.67 55.25 34.08 11.29 34.46 3.9 282 217 Peak
5024.80 54.21 68.35 -14.14 39.45 34.68 11.35 34.47 3.88 282 217 Peak
5026.98 53.22 68.20 -0.93 43.46 34.00 11.35 34.47 .88 282 217 Peak

e e

TEL : 886-3-327-0868 Page Number : C2-51 of 99
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIBII\mn) 1 4ﬂLtweI{llBll\mn)
1225 1225
875 85
EAK(UNI) [AK(UIM
700 L L1 | ] [ 700 LA L1 | ]
A6 6.5
525 - e rk M@ 525 a— .
i o - o st b ittt
30 350
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11550.08 51.31 74.00 -22.69 34.93 38.68 15.74 48.20 2.26 - -- Peak 1 11550.08 51.67 74.0@ -22.33 35.17 38.7@ 15.70 4@.16 2.26 - -- Peak
2 11550.08 41.68 54.00 -12.32 25.29 38.60 15.74 48.21 2.26 - -- Average 2 11550.08 41.76 54.0@ -12.30 25.31 38.60 15.74 48.21 2.26 - -- Average
3 17325.08 54.71 68.20 -13.49 38.59 48.16 19.31 46.38 3.63 - -- Peak 3 17305.08 55.10 68.20 -13.10 38.98 48.18 19.36 46.39 3.65 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-52 of 99

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G o R A . I D B
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency {MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-53 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
o Level dBuvim) . Level [dBuVim)
140, PERR_BETEALTo-24] 140
1225 /‘ 12251
105, [mm 0
875 s
4
3
n e
e o] U I EAK(UNI!
1 | PRpTL
EE gl o L "
taanghi Dy M
35, mew"w“
5 e
17.
17!
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (M)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
156499 503 68281607 395 3545 1LI7 .45 .98 360 235 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rererk
2 5650.83 50.56 68.22 -17.66 36.42 33.59 11.18 34.45 3.91 380 235 Peak _—
3 S719.3 7300 11661 -37.60 S.51 3334 1120 .45 391 300 235 Peak Wiz dBuVin dBulfn dB dBV dB/n B A BB o deg
4537 7554 113,91 38.37 6104 33.84 1120 .45 391 380 235 Peak 1 5745.00 163.99 --oon ooeeoe 0.43 3389 1121 345 391 300 235 Pesk
o Level (dBuVim)
1225
105,
1
875
70.0
AVG_54
* )
e
- P
—
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1000.060kHz VBI:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5745.80 97.38 ------ ------ 82.83 33.88 1L.21 34.45 3.91 368 235 Average
TEL : 886-3-327-0868 Page Number : C2-54 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
o Lovel (dBuVim) . Level [dBuVim)
140, PERK_BEEALTo-ZA] 140
1225 /‘ 12251
105 T A 1
10 fvw 105
875 4 .
0 Al
700 1T M LT 1] 11
o o MU T TLL] i EAKOM
L7 e o htansd
PRyl o "
* WWWWWW
Y
17.
1!
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2COSALSEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1 S5.57 53.53 68.20 -14.67 342 3.4 ILIS M5 398 109 117 Peak Freq Level - Line Margin Level Factor  Loss Factor Factor Rerrk
2 5650.46 5427 68.54 -14.27 40.13 33.50 1113 34.45 391 180 117 Peak -
3 S719.3 75.88 11661 -3.77 6134 3334 1120 .45 391 100 117 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
45035 777411060 33.86 63.24 33.84 1120 .45 391 189 117 Peak 1 5745.00 168.54 --o-on -oeeoe 93.98 389 1121 3445 391 180 117 Pesk
o Level (dBuVim)
1225
105 1
875
0.4
AVG_54)
P&
e [
w P
[
1!
Avg Blank
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHz VB:1.060kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5745.80 10,38 ------ ------ 85.74 33.89 1L.21 34.45 3.91 1@ 117 Average
TEL : 886-3-327-0868 Page Number : C2-55 of 99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIBII\mn) 1 4ﬂLtweI{llBll\mn)
1225 1225
875 85
EAK(UI]@I HK(”'M
700 L1 | ] 700 LA L1 | ]
0 1 . ) MQ o 1 R M
bt sk v i . =
30 350
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1i498.08 52.74 74.00 -20.26 36.26 38.68 15.71 48.17 2.26 - -- Peak 1 1149%0.08 52.69 74.0@ -20.31 36.19 38.78 15.69 4@.15 2.26 - -- Peak
2 1149%0.08 42.87 54.00 -11.13 26.36 8.7 15.70 48.15 2.26 - -- Average 1 114%.08 42.82 54.0@ -11.18 26.31 38.78 15.70 48.15 2.26 - -- Average
3 17235.08 53.86 68.20 -14.34 37.87 48.10 19.26 46.37 3.00 - -- Peak 3 17235.08 55.56 68.20 -12.64 39.68 48.82 19.23 46.36 2.9 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-56 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G i o R N VI AU O S RN S
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-57 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
. Lovel(gBuvim) . Level [dBuVim)
140, PERR_BETEALTo-24] 140
1225 ‘ 12251
,J/ i !
105. / \m 105,
3 )
875 by s
. 2 4
T (i s BT L—LA EAK(N
. R (W
o et e R L e
7Y W o gt
3, T
50 e
17.
17!
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ty R Ry A T R Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
156464 529 68,8 -15.91 3B.IE .48 1LI3 .45 399 121 135 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rererk
2 5669.3L 66.98 B2.53 -16.45 51.82 33.62 1118 34.45 3.91 121 198 Peak _—
3 S03.39 £5.70 10615 -28.41 7L.27 3551 1120 .45 391 121 195 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 570,06 65.36110.94 45.64 50.80 33.84 1120 .45 391 121 198 Peak 1 575,00 113,07 --oeen ooeeee 9.52 .88 1120 3445 391 121 198 Peak
o Level (dBuVim)
1225
1
15
875
70.0
AVG_54
P&
]
0 e
»—r—"'_'_'_'_”w_/'_'
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060kHz VBI:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5745.80 187.61 ------ ------ 93.07 33.87 1121 34.45 3.91 121 195 Average
TEL : 886-3-327-0868 Page Number : C2-58 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
. Lovel(gBuvim) . Level [dBuVim)
140 PERR_BETEALTo-24] 140
1225 /‘ 12251 ]
1 Aﬂ\%‘ 15
875 W 875
b
0. | #l
) ¥ 7 B W e BT I T 11
52! ey ‘1‘ nnzu mw'mv‘ gttty \
52! i Sttt
el
E TR
150 ettt
17.
17!
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4) 16-24 3n DRH1S-E_LE2COSALBEN 249620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1563605 520 68,8 -15.99 .07 342 1LI7 .45 399 160 16l Pesk freq Level - Line fargin Level factor - Loss Factor Factor Rererk
2 5650.90 52.48 68.87 -16.39 38.33 33.51 1118 34.45 3.91 180 101 Peak _—
3 SW1.94 £3.64 195.74 -22.10 69.15 33.50 1120 .45 .91 100 161 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
45269 72.63 11557 42,04 5803 33.84 1120 .45 391 189 101 Peak 1 S50 115,12 --oeen ooeeee lep.57 3188 1L21 .45 391 169 161 Peak
o Level (dBuVim)
1225
1
15
875
70.0
AVG_54
P&
BRGNS
0 [
[
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBW:1080.060kHz VBI:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5745.80 189.84 ------ ------ 95.30 33.87 1121 34.45 3.91 180 161 Average
TEL : 886-3-327-0868 Page Number : C2-59 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental
o Level dBuvim) . Level(Buvm)
140, PERR_BETEALTo-24] 140
1225 ‘ 12251
_,,/ st 1
105. J H‘M 105,
875 i
3 875!
n Al
I T S e | U LN EAK(UNI!
e T FYRTIR I AW NS WATY PO W
i e , 0 M o
e
* gl et
35
17.
17!
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (M)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ty R Ry A T R Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1 S646.26 S48 68,0 -15.70 .37 .48 1LI3 .45 .99 160 261 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rererk
2 5650.83 50.74 68.22 -17.48 36.68 33.59 11.18 34.45 3.91 180 201 Peak _—
3 S06.00 50.70 106.88 -25.14 66.27 33.51 1120 .45 .91 100 291 Peak Wiz dBuVin dBulfn dB dBV dB/n B A BB o deg
450,50 79.20 11193 41,64 5579 33.84 1120 .45 391 189 201 Peak 1 SMAS.B0 LILTL -ooeen ooeeee .07 347 1L2 3445 301 160 201 Pesk
o Level (dBuVim)
1225
105, :
875
70.0
AVG_54
B -
- N
0 e
».'—-“'_M
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060kHz VBI:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5745.80 185.68 ------ ------ 9113 33.88 1L.21 34.45 3.91 180 261 Average
TEL : 886-3-327-0868 Page Number : C2-60 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
. Lovel(gBuvim) . Level [dBuVim)
140 PERR_BETEALTo-24] 140
1225 ‘ 12251
/ al 1
105. J'( 105,
875 ) s
4
n I
' o T U LN EAK(UNI!
T w AJM%«MJ
52, Wl o A \'“' G
3. et
50 P
17.
17!
Peak
5600 5629. 5658. 5687. 5716. 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4) 16-24 3n DRH1S-E_LE2COSALBEN 249620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1S58 529 6820 -15.91 .13 3547 ILIS .45 398 11 % Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rererk
2 565090 51.95 68.87 -16.91 37.81 33.51 1118 34.45 3.91 111 96 Peak _—
3 S06.57 50.44 107.12 -26.68 65.97 33.51 1120 .45 391 111 96 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A B o deg
4 T0.01 7298 11027 38.37 S8.40 33.84 1120 3445 391 111 96 Peak 1 5745.00 113.58 --oon ooeeoe 9.03 388 1.2 3445 391 11 96 Peak
o Level (dBuVim)
1225
1
15
875
70.0
AVG_54
P&
e
0 |
M'_M
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBW:1080.060kHz VBI:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5745.80 187.76 ------ ------ 93.21 33.88 11.21 34.45 391 111 96 Average
TEL : 886-3-327-0868 Page Number : C2-61 of 99

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Horizontal Fundamental

o Level dBuvim) L2l dBuVim)

140 PERR BE[EALTO 2] 140
1225 /‘ 1225
105, il e 1
f

N M’M o5
10, i
T /T I S S I A U H EAK(UNI!
G S —— L
v ¢ f o 521 G ™ ALY
3, iy
30 e
17!
17!
Peak
5600 5629, 5658, 5687, 5716, 5745
Frequency {MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @3O3V Frequency (Miz}
Condition: PEAK_BE(M)_IB-M 3m DRH1B-E_LE2C@5ALBEN_ 248628 HORIZONTAL
+ RBW:1000.000kHz VEW:3000.000kHz SWT:Auto Site : B3CH23-HY

Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m gouv/m u m cm leg . .

1 S804 5244 68.20 -15.76 332 349 ILIS M.45 398 109 156 Peak Freq Level - Line Margin Level Factor  Loss Factor Factor Rerrk

2 5650.83 50.48 68.22 -17.82 36.26 33.58 1118 34.45 3.1 180 186 Pesk _—

3 ST1LBA 77.09 10550 -3L.41 61.61 33.52 1120 .45 3.91 100 16 Peak Wiz dBuV/n dBulfn dB dBWV dB/n B A BB o deg

4572020 7407 11127 -37.20 5957 33.84 1120 34.45 3.01 100 186 Peak 1 5745.00 187.28 ----on -ooeee 9273 3388 120 345 381 160 186 Peak
o Level (dBuVim)
1225
105, 1
875
70.0

AVG_54
N N
prog il
w e
».'-—‘-'—M
17!
Avg Blank

1000 2200, 5800. 7000

3400, 4600,
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHz VB2, 220kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5745.00 161,31 ------ ------ 86.76 33.88 11.21 34.45 3.91 168 186 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-62 of 99
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Pol. Vertical Fundamental
. Lovel(gBuvim) 1 oLevel [BuVim)
140 PERR BE[EALTO 2] 140
1225 /‘ 1225
AIGE T W LTIy 1
|
3 875
. th
W /T I S S I U M EAK(UNI!
1 | VWJM
T Pt e e )
71 e v pu e
et o
3 WWW
. s
17.
17!
Peak
5600 5629, 5658, 5687, 5716, 5745
Frequency {MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @3O3V Frequency (Miz}
Condition: PEAK_BE(B4)_16-24 3n DRHLB-E_LE2COSALBEN 240628 VERTICAL
+ RBW:1000.000kHz VEW:3000.000kHz SWT:Auto Site : B3CH23-HY

Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m gouv/m u m cm leg . .
156303 5311 68.20 -15.89 3.09 340 117 M.45 390 109 104 Peak Freq Level - Line Margin Level Factor  Loss Factor Factor Rerrk
2 5650.17 5105 68.33 416,38 37.81 3358 1118 34.45 3.1 180 104 Pesk _—
3 S718.32 778111633 <350 63.31 333 1120 .45 391 100 184 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
4 572006 71.26 110.94 -39.68 56.76 33.84 1120 34.45 3.01 100 164 Peak 1 5745.80 110.92 -o--on oooee 9.37 33.88 1121 345 391 160 184 Peak
o Level (dBuVim)
1225
106 1
10
875
70.0
AVG_54
N S
[ b ]
w e —
v.'-—'-"_’“f
17!
Avg Blank
1000 2200, 5800. 7000

3400, 4600,
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHz VB2, 220kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5745.00 163.03 ------ ------ 88.48 33.88 11.21 34.45 3.91 1@ 184 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-63 of 99
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Pol. Horizontal Fundamental
o Level dBuvim) . Level [dBuVim)
140, VERR_BETEALTo-24] 140
1225 | 1225
40K il
10! {"W 105
875
" o5
. o
! o O O e N | EAR(UM|
52 2 3 4. MM
prves SR e i o ‘ -
w |t
3, T
50 T
17.
17!
Peak
5600 5637. 5674, 5711, 5748, 5785
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1S L33 68201667 .06 3545 1LI7 .45 398 20 236 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rererk
2 565014 49.76 68.30 -18.54 35.62 33.59 1118 34.45 3.91 240 236 Peak _—
3 S03.79 5259 196.26 -53.67 38.12 3351 1120 .45 391 M0 23 Peak Mz dBuV/n dBulfn dB dBV dB/n B A BB o dy
4T85 530211037 58.25 38.62 33.84 1120 34.45 391 249 236 Peak 1 S785.00 164,13 --oon ooeeoe 8.5 33.98 1102 3446 3.92 M40 236 Pesk
o Level (dBuVim)
1225
105,
875
70.0
AVG_54
P&
IO N —
w [
[
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1000.060kHz VBI:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5785.80 96,97 ------ ------ 82.39 33.99 11.22 34.46 3.92 248 236 Average
TEL : 886-3-327-0868 Page Number : C2-64 of 99

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

o Level (dBuVim)

, .

n AMA"’“M AR BEBAL 15 21

2
52. b TERIER b P n
3,
11
Peak Blank
5785 5818, 5851, 5884, 5017, 5050
Frequency (MHz)
Site & B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH18-E_LE2C@SAISEN_ 240620 HORIZONTAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.96 51,32 118.89 -59.57 36.60 34.00 11.28 34.46 3.99 240 236 Peak
5871.79 52,31 106.10 -53.79 37.58 34.08 11.30 34.46 3.89 240 236 Peak
5024.26 50.66 68.75 -13.89 35.96 34.88 11.35 34.47 3.88 240 236 Peak
503400 51.56 68.20 -16.64 36.80 34,00 11.36 34.47 .87 240 236 Peak

e e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-65 of 99



wamonae. FCC RADIO TEST REPORT Report No. : FR4D1914E

Pol. Vertical Fundamental
. Lovel(gBuvim) . Level [dBuVim)
140 VERR_BETEALTo-24] 140
1225 | 125
40K il
10! [ " 1
875 s
. MM
T S e | U LN EAK(UNI!
3 e
52! i ST e M v IY T
ety Y 521 . o
- , " . W - I‘A‘A el
50 g4
17.
17!
Peak
5600 5637. 5674, 5711, 5748, 5785
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4) 16-24 3n DRH1S-E_LE2COSALBEN 249620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1560093 SL92 68,8 -16.% 318 .21 1LI6 .45 3.99 160 115 Pexk freq Level - Line fargin Level factor - Loss Factor Factor Rererk
2 5650.32 49.99 68.44 -18.54 35.76 33.59 1118 34.45 3.91 180 118 Peak _—
3 SL.e1 53.85 195.48 -5L.63 39.39 33.50 1120 .45 3.91 100 115 Peak Wiz dBuVin dBulfn dB dBV dB/n B A B o deg
45005 55,86 11137 55.51 4136 33.84 1120 .45 391 189 118 Peak 1 5785.00 16.90 -----c -o-oo- 9232 390 1.2 3446 392 160 118 Pesk
o Level (dBuVim)
1225
15
875
70.0
AVG_54
P&
IR, —
w e
M__,,_,_..-._r""_
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBW:1000.060kHz VBI:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5785.80 180,19 ------ ------ 85.61 33.99 11.22 34.46 3.92 1@ LIS Average
TEL : 886-3-327-0868 Page Number : C2-66 of 99

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
. ‘k
o
)
0 W«w "RENK BE(BA) 16.24
52 W"“"““MU.'JJ S — I N
17!
Peak Blank
5785 5818. 5851, 5884, 5917, 5950
Frequency (MHz)

Site + @3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2C@SAISEN 240628 VERTICAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.96 53.92 118.89 -56.97 39.20 34,00 11.28 34.46 3.9 180 115 Peak
5874.93 52.73 105.22 -52.49 33.00 34.08 11.30 34.46 3.89 180 118 Peak
5024.76 51.22 68.38 -17.16 36.46 34.68 11.35 34.47 3.88 160 118 Peak
5029.54 52,50 68.20 -15.61 37.84 34,00 11.35 34.47 .87 180 118 Peak

e e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-67 of 99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
[AK(UI]@I [AK(UIM
700 L L1 | ] 700 LA L1 | ]
W AW@I 1 st B‘Q
30 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11578.08 52.41 74.00 -21.59 36.83 38.68 15.76 48.24 2.26 - -- Peak 1 11570.08 52.61 74.0@ -20.39 36.23 38.68 15.76 48.24 2.26 - -- Peak
2 11570.08 42.54 54.00 -11.46 26.17 38.60 15.75 48.24 2.26 - -- Average 1 11570.08 42.74 54.00 -11.26 26.37 38.60 15.75 48.24 2.26 - -- Average
3 17355.08 55.61 68.20 -13.19 38.93 48.18 19.33 46.39 .04 - -- Peak 3 17355.08 54.53 68.20 -13.67 38.42 4B.14 19.32 46.38 3.63 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-68 of 99

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G [ SO o — S S SN
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-69 of 99

FAX: 886-3-327-0855
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Report No. : FR4D1914E

Pol. Horizontal Fundamental
Level (dBuvim) oLyl (dBuVim)
1225 \ 12251
1% N‘W""lk 15
875
875
10, 12 P
b L ot S 8 e 38 U 1L EAK(UNI
4
‘ ) 52 i ot
. MMM“WW“'M A
350 M"‘WWW
17!
1!
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m DRH18-E_LE2CSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ty R Ry A T R Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m m leg . .
1 SES3.5D 69.75 11422 -44.47 S5.03 .00 1135 M6 390 400 96 Peak Freq Level - Line Margin Level Factor  Loss Factor Factor Rerrk
2 585600 67.38 110.52 -43.14 52.66 34.08 11.28 34,46 3.99 480 96 Peak _—
35900 SLT7 .94 -17.07 3701 3400 1135 .47 338 480 9 Peak Mo dul/n dBulfa B BV 8/ B dB dB o deg
4593638 5345 68.20 1475 30.60 34.08 1136 34.47 387 480 96 Peak 1 5B25.00 164.62 --oon oeooe 80.95 33.96 1105 3446 391 400 96 Pesk
o Level (dBuVim)
1225
105,
875
0.
AVG_54)
P&
- —
|
- e
p—
1!
Avg Blank
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHz VB:1.060kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5825.80 96.87 ------ ------ 81.39 33.97 11.26 34.46 3.91 40 96 Average
TEL : 886-3-327-0868 Page Number : C2-70 of 99

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Level (dBuvim) oLyl (dBuVim)
1225 \ 12251
105, Mm\ 0
875
o, s
. H PEAK_BE(B4) 16-24)
700 1T M LT 1] 1.1 Eéﬂg!!
LT 4
52! b i Tk
Gl R A Ty o
- 52, N gk o G
250 oy
17.
1!
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2COSALSEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M e e Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1 SES5.00 65.00 110,30 -45.0 S0.28 .00 1123 .45 3.99 2600 23l Pexk freq Level - Line fargin Level factor - Loss Factor Factor Rererk
1S5S0 6713 11076 -43.83 S.41 3400 1123 34.46 399 200 131 Peak -
3 S9M.63 SLER 68.48 -16.80 36.92 34.00 1135 .47 338 20 231 Peak Mo dl/n dBulfa B BV 8/ B dB dB o deg
4 SOM450 5352 68.20 -14.68 3875 34.08 1137 3447 387 280 231 Peak 1 5B25.00 165.85 --oor oeooe 9L18 3396 1126 3446 391 280 231 Pesk
o Level (dBuVim)
1225
105,
875
0.4
AVG_54)
P&
I . A
%4 e G
M_F_,____..—ﬂ'”_
1!
Avg Blank
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHz VB:1.060kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5825.80 97.63 ------ ------ 82.99 33.94 11.25 34.46 3.91 200 231 Average
TEL : 886-3-327-0868 Page Number : C2-71 of 99

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\lJln)
1225 1225
875 85
[AK(UI]@I [AK(UIM
700 L L1 | ] 700 LA L1 | ]
. et Lﬁ - [
525 j 55— : :
30 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200, 400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1ig5@.0@ 52.11 74.0@ -20.89 35.76 38.60 15.80 48.31 2.26 - -- Peak 1 1i650.08 52.36 74.0@ -21.64 36.82 38.60 15.81 48.33 2.26 - -- Peak
2 11g50.08 42.24 54.00 -11.76 25.89 38.60 15.81 48.32 2.26 - -- Average 2 11650.08 41.49 54.00 -12.51 25.14 38.60 15.81 48.32 2.26 - -- Average
3 17475.08 54.38 68.20 -13.82 38.15 48.11 19.44 46.41 3.9 - -- Peak 3 17475.08 54.78 68.20 -13.42 38.53 48.16 19.42 46.41 3.8 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-72 of 99

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G s —— [ R R ——
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency {MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-73 of 99

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Level (dBuvim) oLyl (dBuVim)

1225 1225

o) \k

o75])| 1 2
875

0 i) PEAK_BE(B4)_16.24

MMW WL 0T/ I S S I £ U IH EAK(UNI!
3

2 L WO [ | .

B, i R Cal T Fesigati | vy

17!
17!

Peak
5825 5850, 5875, 5900, 5025, 5050
Frequency {MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @3O3V Frequency (Miz}
Condition: PEAK_BE(M)_IB-M 3m DRH1B-E_LE2C@5ALBEN_ 248628 HORIZONTAL
+ RBW:1000.000kHz VEW:3000.000kHz SWT:Auto Site : B3CH23-HY

Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ty R Ry A T R Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m gouv/m u m cm leg . .
1S4 63,27 1212 -43.95 S3.55 .00 1123 .46 .99 168 200 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rererk
2 SB67.80 86.01 107.44 -21.43 7128 3408 1120 34.46 3.98 188 200 Pesk _—
3 S350 5230 6331 -17.81 .54 3400 1135 .47 .85 108 200 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
4 54888 5208 68.20 -16.20 37.23 34.08 1137 34.47 387 188 200 Peak 1 5B25.00 112,96 --oon -oeooe .22 3.7 1126 3446 391 18 200 Peak
o Level (dBuVim)
1225
15
875
70.0
AVG_54
P&
U WS
w e
e
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RB:1060.080kHz VB:. 200kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5825.00 106.69 ------ ------ 92.01 33.97 1126 34.46 3.91 188 280 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-74 of 99
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Pol. Vertical Fundamental
Level (dBuvim) oLyl (dBuVim)
1225 \ 12251
105, ’r\\ 0
875 1 2
875
0. M' - PEAK BE(B4)_16-24)
MM T S e | U L0 EAK(UNI!
52! Ay My + s
! 71 W e L S
36 I
U
50 et
17.
17!
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4) 16-24 3n DRH1S-E_LE2COSALBEN 249620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M e e Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1S5 68,52 1365 -45.03 S3.60 .00 1123 .46 398 18 95 Pexk freq Level - Line fargin Level factor - Loss Factor Factor Rererk
2 5866.88 §7.92 107.47 -19.55 73.19 34.09 11.29 34.46 3.99 182 95 Peak _—
3 SM.63 SL35 6548 -17.03 36.59 3400 1135 .47 388 102 95 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
4 5927.60 53.34 68.20 -14.86 3058 34.09 1135 34.47 388 182 05 Pesk 1 5B25.00 115,46 --oon -oeooe le0.78 3397 1126 .46 391 1 95 Peak
o Level (dBuVim)
1225
105,
875
70.0
AVG_54
- A
N A
0 e
v—r“"'_“_'_”wf'_'
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RBW:1080.060kHz VBI:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5825.80 188,94 ------ ------ 94.26 33.97 11.26 34.46 3.91 1@ 95 Average
TEL : 886-3-327-0868 Page Number : C2-75 of 99

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Level (dBuvim) oLyl (dBuVim)
1225 \ 12251
1050
10! l{ \‘ 105
37.5‘!» :
k LIE
0. ! PEAK BE(B4)_16-24)
W T S e | U - EAK(UNI!
2 APV YOOV
‘ 52. - m Al g Judvtt ‘
- P sl
250 st
17.
17!
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M e e Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1 OSE4.05 66,38 12,51 -46.03 SLG6 .00 1123 .46 3.99 14 203 Pexk freq Level - Line fargin Level factor - Loss Factor Factor Rererk
2 5862.00 80.50 108.84 -28.25 65.86 34.09 11.29 34.46 3.99 124 203 Peak _—
3 S35 5.8 6.66 -17.8 36.08 3400 1135 .47 .85 14 293 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
453863 5205 68.20 -16.65 37.30 34.08 1136 .47 387 14 203 Peak 1 5B25.00 110.58 --oon -oeooe 95.91 3.96 1126 3446 391 14 203 Pesk
o Level (dBuVim)
1225
15
875
70.0
AVG_54
- L
.A/“"—‘M/J [
0 e
[
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060kHz VBI:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5825.80 183.58 ------ ------ 88.90 33.97 1L.26 34.46 3.91 14 203 Average
TEL : 886-3-327-0868 Page Number : C2-76 of 99

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
LVl {dBuVim) o Level [iBuVim)
1225 \ 12251
P
10! }W 105
875
2 875
0. Pl
T S e | U L0 EAK(UNI!
52 b A 4
b ATy h 521 W e " M PO
3, ikt
250 oy
17.
Lk
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 0. 3400. 4600, 5800, 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m DRHLS-E_LE2CASAISEN 240628 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M e e Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1 SES5.00 64,75 10,0 -46.05 S0.03 .00 1123 .45 3.99 160 9 Pexk freq Level - Line fargin Level factor - Loss Factor Factor Rererk
2 5864.88 77.92 108.03 -30.11 63.19 34.00 11.29 34.46 3.9 100 96 Peak _——_- Y —— —— ——
35925 5192 68.75 -16.83 3705 34.00 1135 .47 338 10 9 Peak Mo dl/n dBulfa B BV B/ B dB dB o deg
45988 5298 68.20 -15.22 38.23 34.08 1135 .47 387 189 96 Peak 1 5B25.80 112,35 --oon ooeeoe 97.68 33.96 1126 34.46 391 180 96 Peak
nLevel (dBuVim)
1225
105,
875
00
AVG_54
- i
L, |
- e
w"—M
Lk
Avg Blank
1000 0. 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHz VB:. 200kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5825.80 185.63 ------ ------ 99.96 33.96 11.26 34.46 3.91 160 96 Average
TEL : 886-3-327-0868 Page Number : C2-77 of 99
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Pol. Horizontal Fundamental
Level (dBuvim) oLyl (dBuVim)
1225 \ 12251
105. j.awu\ 105,
875
'\'%1 875
. by 8 PEAK_BE(R) 1524
g o I L EaON)
71 W b il Wbt bl
3,
WWWW
350 WM
17.
17!
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m u m cm leg . .
1 SE55.00 69.30 110,30 -4L50 5458 .00 1125 .45 3.99 480 105 Pexk freq Level - Line fargin Level Factor  Loss Factor Factor Rererk
2 5856.00 70.68 110.52 -39.84 55.95 34.09 11.28 34.46 3.99 480 105 Peak _—
3 S35 5088 6.6 -17.78 36.12 34.00 1135 .47 .85 490 165 Peak Wiz dBuV/n dBulfn dB dBV dB/n B A BB o deg
453788 5222 68.20 -15.08 37.46 34.08 1136 34.47 387 480 105 Peak 1 5B25.00 166.5] ---or -oeooe L84 3396 1126 3446 301 40 165 Peak
o Level (dBuVim)
1225
15
875
70.0
AVG_54
P&
e T
0 e
[
17!
Avg Blank
1000 2200, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060kHz VBI:0.220kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5825.80 99.86 ------ ------ 84.39 33.96 11.26 34.46 3.91 460 185 Average
TEL : 886-3-327-0868 Page Number : C2-78 of 99
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Pol. Vertical Fundamental
LVl {dBuVim) o Level (dBuVim)
1225 \ 12251
105 [ ek
10! \ 105
875 . i
9 LIE
n d | PENK BE(B) 154
MWMM L ot S 6 e 1 68 U L1 EAK(UNI
5. Bholperrpod - e
- ey oA O g
50 it
17!
11
Peak
5825 5850. 5875, 5900, 5925, 5950
Frequency (MHz)
1000 200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN 240628 VERTICAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M el Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m m leg . .
1 SES3EE 7951 13,36 -3.85 6479 .00 1125 .46 .99 180 94 Pexk freq Level - Line fargin Level factor - Loss Factor Factor Rererk
2 5850.38 75.44 109.57 -34.13 60.71 34.00 11.29 34.46 3.9 100 94 Peak _——_- Y —— —— ——
3OSOMBE 5237 6.8 -15.90 361 M08 1135 .47 335 19 94 Peak Mo dl/n dBulfa B BV B/ B B dB o deg
4 SO4.88 5256 68.20 -15.64 3770 3408 1137 3447 387 180 04 Pesk 1 5B25.00 169.87 --oon oeeoe 95.00 3.9 1126 3446 391 160 94 Peak
nLevel (dBuVim)
1225
105,
875
700
AVG_54
L.
_H_I_'__"\‘_‘“/J el
0 |
v—t"""-_"vw_/_'
11
Avg Blank
1000 20, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHz VB2, 220kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5825.80 182,01 ------ ------ 87.34 33.96 11.26 34.46 3.91 1e@ 94 Average
TEL : 886-3-327-0868 Page Number : C2-79 of 99
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Pol. Horizontal Fundamental
o Level dBuvim) . Level [dBuVim)
140, VERR_BETEALTo-24] 140
1225 ‘ 12251
40K —
" . 105, 1
o (
875
o 3 4
- T S e | U 1N EAK(UMI!
R e S e T 52! o i
3, ) ol ity dnle LR
WW
J5aset
17.
17!
Peak
5600 5631 5662. 5724, 5755
Frequency (M)
1000 2200, 3400, 4600, 5800. 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3n DRHIB-E_LE2CGSALBEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M e e Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1564635 .40 68,0 15,00 3823 .48 1LI3 .45 399 30 23l Pesk freq Level - Line fargin Level Factor - Loss Factor Factor Rererk
2 5650.38 5171 68.48 -16.77 37.57 33.59 1118 34.45 3.91 330 231 Peak _—
3 STIL6R 7L7B 10545 -35.67 5.3 33.52 1120 .45 391 3% 231 Peak Mz dBuV/n dBulfn dB dBV dB/n B A BB o dy
45044 717311079 40.80 57.29 33.84 1120 .45 391 33 231 Peak 1 575,00 162,04 --oon ooeeee §.48 33.89 1121 345 391 3% 2L Pesk
o Level (dBuVim)
1225
105,
1
875
70.0
AVG_54
P&
]
w [P
__,.—'—'—""‘“’M
17!
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH13-E_LE2COSALBEN_248620 HORIZONTAL
+ RBW:1080.060kHz VBI:0.568kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5755.80 93.87 ------ ------ 79.29 33.98 1122 34.46 3.92 330 231 Average
TEL : 886-3-327-0868 Page Number : C2-80 of 99
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Pol. Horizontal Fundamental
aglevel (BVm)
- |
105 T
815
0. o % P
" 102
52! WM”‘"‘M / Nk
3,
17!
Peak Blank
5755 5794, 5833, 5872, 5011, 5950
Frequency (MHz)
Site & B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH18-E_LE2C@SAISEN_ 240620 HORIZONTAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.65 53.23 111.61 -58.33 38.51 34.00 11.28 34.46 3.9 330 231 Peak
5866.15 54.52 107.68 -53.16 39.79 34.08 11.29 34.46 3.9 330 231 Peak
5923.29 51.76 69.46 -17.76 36.94 34.68 11.35 34.47 3.88 330 231 Peak
5029.14 52.43 68.20 -15.77 37.68 34,00 11.35 34.47 387 330 231 Peak

e e

TEL : 886-3-327-0868 Page Number : C2-81 of 99
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Pol. Vertical Fundamental
. Lovel(gBuvim) . Level [dBuVim)
140 PERK_BEEAL_To-ZA] 140
1225 ‘ 12251
40K —
10 o 105,
{v 10}
o 875
: er" '
0. W
T S e | U LN EAK(UMI!
9 [ N L
gt o ) o
w oot !
gt
17.
1!
Peak
5600 5631 5662. 5724, 5755
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site @ e3CHDHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2COSALSEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3000.008kHz SWT:Auto Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1080.000kHz VBK:3000.608KkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BT T M e e Linit Read  Ant Cable Preamp  Aux APos  TPos
Z douv/m douv/m i m cm leg . .
1 SEB.A4 5743 6820 -1.77 4338 343 ILIT M5 398 109 117 Peak Freq Level - Line Margin Level Factor  Loss Factor Factor Rerrk
2 5650.53 5401 68.59 -14.53 30.87 33.50 1113 34.45 391 180 117 Peak -
3571470 743 10932 -3.98 9.5 3353 1120 .45 391 100 117 Peak Wiz dBuVin dBulfn dB dBV dB/n B A BB o deg
45003 7258 11009 38.51 58.08 33.84 1120 .45 391 189 117 Peak 1 575,00 1BA.TL --oeen ooeeee 914 390 1121 3446 392 180 117 Pesk
o Level (dBuVim)
1225
15
1
875
0.4
AVG_54)
P&
]
SIS N
%4 T
_,a—ﬂ“""""""'_”
1!
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG 54 3m DRH1B-E_LE2COSAIBEN_ 248620 VERTICAL
+ RB:1060.080kHz VB:2.56kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 5755.80 96,48 ------ ------ 81.83 33.99 11.21 34.46 3.92 1@  LI7 Average
TEL : 886-3-327-0868 Page Number : C2-82 of 99

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
. |
105, —

M
1 " vk BEBA)_16.24)

T 3t
ko B o e A

£
i
;

11
Peak Blank
5755 5704, 5833, 5872, 5011, 5050
Frequency (MHz)
Site & B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2C@SAISEN 240628 VERTICAL
+ RBW:1080.008kHz VBW: 3000, 808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg
5854.65 54.86 111.61 -56.75 40.14 34,00 11.28 34.46 3.9 180 117 Peak
5873.95 52.63 105.49 -52.86 37.96 34.08 11.30 34.46 3.89 180 117 Peak
5024.85 51.20 68.31 -17.11 36.44 34.68 11.35 34.47 3.88 180 117 Peak
5027.97 52.23 68.20 -15.97 37.47 34,00 11.35 34.47 3.8 180 117 Peak

e e

TEL : 886-3-327-0868 Page Number : C2-83 of 99
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4D1914E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) [AK(UIM
700 L L1 | ] [ 700 LA L1 | ]
T e apet o o S ——— - Z
30 350
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200, 400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1i51@.08 52.20 74.00 -21.80 35.7@ 38.78 15.7¢ 48.16 2.26 - -- Peak 1 1i510.08 52.19 74.0@ -20.81 35.71 38.68 15.71 48.17 2.26 - -- Peak
2 11518.08 42.33 54.00 -11.67 25.85 38.68 15.71 48.17 2.26 - -- Average 1 11510.08 41.32 54.00 -12.68 24.84 38.68 15.71 48.17 2.26 - -- Average
3 17265.08 54.39 68.20 -13.81 38.35 48.13 19.27 46.37 3.6l - -- Peak 3 17265.08 54.58 68.20 -13.62 38.62 48.88 19.25 46.37 3.00 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-84 of 99

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! HLeveI(mle] ! MLWWWVM
1225 1225
LIk 85
Tl 0
10.6G AV6_54 VG 54
525 = 525 =
~18G USSR s o n -] e o
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG 54 3n DRHIG-E LEQCOSALGEN 240620 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCASAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-85 of 99
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